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Notes for using this parts book

This book is applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

This book was prepared based on information available in January 1996.

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line r o,

If the symbol > is found in the “Parts No.” column, refer to the different parts

list on page 65.
CONTENTS
. Machinebody ................. 1  L2. Double chain stitch looper
mechanism(Jeans specification) 37
. Needle bar and thread take-up R2. Thread trimmer
Mechanism . ...ocviseriensises 3 mechanism(Jeans specification) 37
Upper shaft mechanism ........ 5 S. Upper thread trimmer
mechanism ................ 39
. Zigzag mechanism ............ 5 T. Synchronizer .............. 39
. Needle bar rocking mechanism . 7 U. Air pressure mechanism .... 41
Presser foot mechanism ....... 9 V. Power supply equipment
MechanISM ...uveesveminees 45
Presser foot mechanism(Jeans W. Foot switch pedal mechanism 47
specification) ................. 13
. Feedmechanism .............. 17  X1. Motor mechanism .......... 47
Cutter mechanism ............ 21  X2. Motor mechanism .......... 49
. Tension pulley mechanism ..... 23 Y. Control box mechanism ..... 53
. Lower shaft mechanism ........ 23 Z. Accessories ................ 55
Double chain stitch looper Attachmentset ............ 57
mechanism ................... 25
. Looper mechanism ............ 29 b. Attachmentset ............ 61
. Spreader mechanism .......... 29 c. Attachmentset ............ 63
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Hinweise zur Verwendung dieser Teileliste

Dieses Buch bezieht sich auf die Ndhmaschinen mit derselben Kennungs-nummer
wie auf diesem Buchumschlag (oder auf dem Korrekturblatt).

Dieses Buch basiert auf den Informationen vom Januar 1996.

Modellanderungen sind vorbehalten.

Die Teile, die als kompletter Satz geliefert werden, sind mit einer E::::'
gestrichelten Linie umrandet.

. Dieses Zeichen X in der Spalte “Parts No. (Teil-nummer)” verweist auf die

Gesonderte Stiickliste auf Seite 65.

INHALTSVERZEICHNIS
. Maschinengehéuse ............ 1  L2. Doppelkettenstichgreifer(Jeans-
Ausfihrung) ............... 37
Nadelstange und R2. Fadenabschneidevorrichtung(Je
Fadenabnahmevorrichtung .... 3 ans-Ausfihrung) ........... 37
Obere Welle .................. 5 S. Oberer Fadenabschneider .. 39
Zickzackvorrichtung .......... 5 T. Synchronisator ............ 39
Nadelstangenbetitigung ....... 7 U. Luftdruck ................. 41
Stoffdrickerful ............... 9 V. Stromversorgung .......... 45
Stoffdriickerful(Jeans- W. Fullbetatigung ............. 47
Ausfihrung) .................. 13
. Transportvorrichtung ......... 17 X1.Motor ........covvvvvnnn... 47
. Abschneidevorrichtung ........ 21 X2.Motor ........iiiiiiinninnn. 49
. Spannrolle ................... 23 Y. Schaltkasten .............. 53
. UntereWelle ................. 23 Z, Zubehor ................... 55
Doppelkettenstichgreifer ...... 25 a. Anbausatz ................. 57
.Greifer ...............oo..... 29 b. Anbausatz ................. 61
Spreizvorrichtung ............. 29 c. Anbausatz ................. 63
. Schmierung .................. 31 ZUBEHORLISTE .......... 65
. Fadenfihrungsvorrichtung ....33 VERZEICHNIS ............ 67
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Notes sur l'utilisation de ce manuel de
pieces détachées

. Ce manuel est destiné aux machines & coudre ayant le méme numéro de plaque

montré sur la couverture de ce manuel (ou sur la feuille de corrections).

Ce manuel a été fait d’apres les renseignements valables au mois de Janvier 1996.

Les piéces peuvent étre sujettes & des modifications sans préavis.

pointillé L ____!.

référer a la liste de piéces annexe page 65.

. Les piéces fournies en tant qu’assemblages complets sont encadrées avec un trait

. Sile symbole X se trouve dans la colonne “Parts No. (N°de piéce)” veuillez la vous

TABLE DES MATIERES
. Corpsde lamachine ........... 1 L2. Mécanisme du boucleur pour point
de chainette double(Spécifications
pourlesdJeans) ............. 37
. Mécanisme de la barre & aiguille et R2. Mécanisme de coupe-
releveurde fil .« ieorvioplns qovast 3 fil(Spécifications pour les Jeans) 37
. Mécanisme de I’'arbre supérieur . 5 S. Mécanisme de la coupe-fil supérieur 39
. Mécanisme de zigzag .......... 5 T. Synchronisateur ........... 39
. Mécanisme de balancement de la 7 U. Mécanisme de la pression d’air 41
barre a aiguille ...............
Mécanisme de pied presseur .... 9 V. Mécanisme de ’equipment en
alimentation électrique ..... 45
. Mécanisme de pied W. Mécanisme de la pédale ..... 47
presseur(Spécifications pour les
Jeans) ......ccce00nenscncsvesns 13
. Mécanisme de I’entrainement 17 X1. Mécanisme du moteur ...... 47
Mécanisme de la coupe ......... 21 X2. Mécanisme du moteur ...... 49
Mécanisme de la poulie de tension 23 Y. Mécanisme du boitier de contréle 53
. Mécanisme de ’arbre inférieur 23 Z. Accessoires .......ceeeeeeen 55
. Mécanisme du boucleur pour point a. Jeud’accessoires ........... 57
de chainettedouble ............ 25
Mécanisme des griffes ......... 29 b. Jeu d’accessoires ........... 61
. Mécanisme de I’etendeur ....... 29 c. Jeud’accessoires ........... 63
. Labrification .. ;«asecssssssses 31 LISTE DES PIECES 65
ACCESSOIRES ............
. Mécanisme de ’enfilage ........ 33 INDEX ..oocreerorssansonoss 67
Mécanisme de coupe-fil ........ 35



Notas para usar este Manual de Piezas

. Este libro sirve para todas las méquinas de coser que llevan la misma placa de
identificacién que la que se puede ver en la tapa de este libro (o en la hoja de erratas).

. Este libro ha sido compilado baséndose en los datos de que se disponia en enero 1996.

. Las piezas quedan sujetas a cambios de disefio sin aviso previo.

. Las piezas suministradas como conjuntos completos se enmarcan con una linea
punteada {1,

. De haber un simbolo % junto al “Parts No. (Namero de Pieza)”, habré que mirar la

lista de piezas separada de la pAgina 65.
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A. Cuerpode laméquina ......... 1 L2 Mecanismo del presilladora de
double cadeneta(Especificacién
paradeans) ................ 37
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A . =16BfR / Machine body / Maschinengehéause / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |qQTY B XA NAME OF PARTS RM|
3 $35231000 1mo78/xy%: TOP COVER PACKING
4 062501202 | 4|F+~amsx12 SCREW, PAN M5X12
6 062500804 | 4|+ ~asx8 SCREW, PAN M5X8
7 $35229000 xo12xy%> FACE PLATE PACKING
8 $35227009 | 1|~ kH/S—F BELT COVER (F
9 $35228009 | 1|~ kH/i—R BELT COVER (R
10 062501202 | 3|>~amsx12 SCREW, PAN M5X12
11 $35226001 1AL R A R—H4T BELT COVER SUPPORT
12 062400812 | 2|+~aaxs SCREW, PAN M4X8
14 158827009 | 4|~y rg14vvasa BED BASE CUSHION (A)
15 $35225000 | 4|~V rE1ovIT BED BASE CUSHION
17 521728001 4|4 v b 6x80 BOLT, M6X80
18 159458009 | 4|34 — b RUBBER CUSHION
19 115947001 4|¥ 5% WASHER
20 025060332 | 4|les##Hx416 WASHER, PLAIN L 6
22 021060102 | 4|rv r1> 16 NUT, 1 M6
23 $35203001 1|hi—H4T142R COVER SUPPORT PLATE (R)
24 062400812 | 2|+~aaxs SCREW, PAN M4X8
26 $35224001 1\h—44T15L COVER SUPPORT PLATE (L)
27 062400812 | 2|+~aaxs SCREW, PAN M4X8
30 047502242 | 8|z7u>sE>aws PIN, SPRING ROLL AWS5
34 $35223001 1UNUHT RS HIS= DRIVING NEEDLE GUARD COVER
35 018400832 | 4|7+ #.L kaxs BOLT, SOCKET M4X8
37 $35222001 NIYEPEIST ZIGZAG WINDOW COVER
38 $35221001 14> 25ma STUD SCREW, M4
39 107017002 1|F 3829 4H% WASHER, WAVE SPRING
40 $35201000 | 1|#Hzzx70>% GS SPRING
41 $35220001 1|Gs# ¥ T 1% GS SUPPORT PLATE
42 018501222 | 2|7+ #. rs5x12 BOLT, SOCKET M5X12
43 028050242 | 2|/sx##H 225 WASHER, SPRING 2-5
44 $35219001 1|csH#TELR GS SUPPORT PIN (R)
45 048080142 | 2|rx7343™cs RETAINING RING, C8
47 $35218001 1|GsHHTELF GS SUPPORT PIN (F
48 048080142 | 2|kx7Y 4 3%cs RETAINING RING, C8
51 047502242 11270252 AwWs PIN, SPRING ROLL AWS5
52 154465001 1HNT2%vy 7493 DUST OILER SUPPORT ASSY
53 114486002 1KUA15=-51 OILER
54 062500812 | 2|>~asxs SCREW, PAN M5X8
55 $35217001 ersLn—syzos HINGE LEVER SUPPORT SHAFT
56 014060632 1|7% + x6x6% # 3 SET SCREW, SOCKET (CP) M6X6
57 $35216001 HlessLi=v7r 99 HINGE LEVER SHAFT
58 014060632 | 1|7+ x6x6% % % SET SCREW, SOCKET (CP) M6X6
59 $35215001 11€Y rh5- SET COLLAR
60 018061236 | 1|7+ kexi2 BOLT, SOCKET M6X12
61 $17965001 1|ryTHHTL 8= HEAD SUPPORT LEVER
62 $35214009 | 1|~V K&t HI—43 BED BASE COVER ASSY
62-1 008300604 | 4|+ 3z 23xs SCREW, TRUSS M3X6
62-2 021300206 | 4|2>2+v r3 NUT, 2 M3
62-3 025030232 | 4|es¥#HxFam3 WASHER, PLAIN M 3
63 $35212000 | 1|75 %Y rxvvF MAGNET CATCH
64 062300512 | 2|#~a3xs SCREW, PAN M3X5
65 $35208001 1 77+ 1E> HEAD GUIDE PIN
66 $35211009 | 1|=TH/s—%3 FRONT COVER ASSY
67 $35207001 2le> s HINGE (B)
68 014060632 | 2|7+ r x6x6% % 3 SET SCREW, SOCKET (CP) M6X6
69 $35206101 U H—H—§ FINGER GUARD
70 $35221001 ESEPLL STUD SCREW, M4
71 021400202 | 2|22+ pa NUT, 2 M4
72 $35205001 715K rx185% EYE GUARD SPRING
73 060300616 | 2[/t1> K3x6 SCREW, BIND M3X6
74 021300205 220359 k3 NUT, 2 M3
75 150607009 | 2|74t 328 CAP
76 $35204001 1|~y FEY Uiz BED HINGE SPRING
77 062300512 | 4|#~23x5 SCREW, PAN M3X5
78 $33899000 | 1|®x-w*vvyFss BALL CATCH ASSY
79 004300513 | 2|+#333xs SCREW, FLAT M3X5
80 062300616 | 2|+~aMm3x6 SCREW, PAN M3X6
81 $35202000 | 1|S#¥<17voa FREE BUSH
82 018082036 | 1|7+ #L k8x20 BOLT, SOCKET M8X 16
83 025080132 1le5¥523m8 WASHER, PLAIN S 8
88 107017002 | 2|>3/<x##% WASHER, WAVE SPRING
89 117936009 | 2|5 4a+t>94 CAP
90 158437009 2(d4a+t>10 CAP
91 $32264009 | 2|T3at>11s CAP
92 150756009 2|34+ 185 CAP
93 $37084001 1|P14-F%3 EYE GUARD ASSY
93-1 $37085001 1FP1H-FrUvr1s8ss EYE GUARD SET PLATE ASSY
93-2 153098000 | 1|71 #-F EYE GUARD
93-3 100257010 | 2|> xzv357 SCREW 3.57
93-4 106129002 2(#+ v r357 NUT 3.57

118-980-050




. $14&-XFERA{R / Needle bar and thread take-up mechanism / Nadelstange und
Fadenabnahmevorrichtung / Mécanisme de la barre a aiguille et releveur de fil /
Mecanismo de la barra de aguja y tirahilos
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B . 4% -XFFRI{% / Needle bar and thread take-up mechanism / Nadelstange und

Fadenabnahmevorrichtung / Mécanisme de la barre a aiguille et releveur de fil /

Mecanismo de |a barra de aguja y tirahilos

REF.NO. CODE Q'TY e XA NAME OF PARTS RMY
1 $35346001 1|7 rkyOovEs s DRIVING ROD ASSY
2 $35339001 AV ANCE S DT/ DRIVING GEAR SHAFT
3 014060632 2|75 b X6X67 K 3 SET SCREW, SOCKET (CP) M6X6
7 $35340001 117 kyAaY rFEY DRIVING ROD PIN
8 $35337001 AYE 272 N R AEE NEEDLE BAR DRIVING LEVER
9 014060632 1|7+ b X6X67 % 3 SET SCREW, SOCKET (CP) M6X6
10 $35338001 AV AN A ZAC S ] DRIVING LEVER SHAFT
1 014060632 2|7+ b A6X6%7 K 3 SET SCREW, SOCKET (CP) M6X6
12 $35335001 1Yy bhr5-43 SET COLLAR ASSY
13 $35334001 1n)KEya-2 NEEDLE BAR YORK
14 $35333001 NIAVELFERS DY NEEDLE BAR LEVEL FEED LINK
15 $35332001 PAVE R S NEEDLE BAR CLAMP
16 018301236 2|7 FHF I F3X12 BOLT, SOCKET M3X12
W7/ $35331001 HAVE X2 NEEDLE BAR ASSY
18 140553102 172w Y% bxxT3.18 SET SCREW, M3.18
19 $35148001 HAVE B E PN NEEDLE BAR BUSH (U)
20 $37087001 HAVELEE T & =2 ] NEEDLE BAR PRESSER BRACKET B
21 018402032 3|7+ K hax20 BOLT, SOCKET M4X20
22 $35144001 1NYEYRLIATYLY NEEDLE BAR LEVEL FEED LINK
23 $37432001 1NV FETOovsdxs 3 NEEDLE BAR BLOCK CLAMP ASSY
23-1 018301632 1|7 +#I F3X16 BOLT, SOCKET M3X16
25 $35142001 1)Ky Favs sz NEEDLE BAR BLOCK ASSY
26 $35138001 2(NVEYHARKHS— NEEDLE BAR GUIDE COLLAR
27 153675001 2|7+ b X2T437 SET SCREW, SOCKET M4.37
28 $35137001 2|1\ EYHA K NEEDLE BAR GUIDE
29 $35136001 PAVE S F B AT 3 NEEDLE BAR GUIDE SPRING
30 $35135001 1N)EYPLF1H T4 NEEDLE BAR GUIDE SUPPORT PLATE
31 062300616 2|+ ~23X6 SCREW, PAN M3X6
32 $35134001 IRAVE S E & & '\ NEEDLE BAR GEAR SUPPORT (A)
33 018501036 2|7+ FI k5X10 BOLT, SOCKET M5X10
35 $35132101 1|l7rEr23 THREAD TAKE-UP ASSY
35-1 $35129001 1|7rEvhaansy THREAD TAKE-UP CAM ROLLER SHAFT
35-2 021500303 1|#v k3 a5 NUT, 3 M5
35-3 $35911101 A2 s THREAD TAKE-UP SPRING GUARD
36 $35128001 1|7 ELH9TSY THREAD TAKE-UP SUPPORT SHAFT
37 014060632 2|7+ b A6X67 K 3 SET SCREW, SOCKET (CP) M6X6
38 $23612001 1Yy rh5-23 SET COLLAR ASSY
38-1 012060636 2|7+ ES6X6 SET SCREW, SOCKET (FT) M6X6
39 $35127001 1|7>EvhLaan THREAD TAKE-UP CAM ROLLER
40 $35126001 || B =2 A 2 THREAD TAKE-UP SPRING
41 $35078001 1214 SPRING HOOK
42 $35125000 1> 7742520 BEARING 25/20
43 $35124000 1NASZAMRTYLYT THRUST BEARING
44 $35123000 1252 PTY Y THRUST WASHER
45 $35122000 1n)FESFTaAvysI7Tb NEEDLE BAR BLOCK FELT
46 $35121000 INAVE 72k F 10 S NEEDLE BAR FELT
47 014300532 1|7+ 7 #33X5 SET SCREW, SOCKET (CP) M3X5
52 $35120001 21N TPoF1HS THREAD GUIDE DISC
53 $35119001 AV ER X PZ VLR STUD SCREW, M3.18
54 S$35118001 HAVER N 2-1/P2A¢ 3 TENSION SPRING
59 $35117001 1KY xHILUFY b NUT, NEEDLE BAR BUSH (U)
60 $35116001 INAVEEE PATEE FAE 3 SPRING, NEEDLE BAR BUSH (U)
62 S35115001 rAAVE R E P IDE) RING, NEEDLE BAR BUSH (U)
63 $35114001 AV E IR & b/ a o NEEDLE BAR GEAR SUPPORT (B)
64 018400832 2|7 F K haxs BOLT, SOCKET M4X8
65-1 $17608009 1Y bhS5- SET COLLAR
65-2 014060622 2|7F b XX T6X67 K 3 SET SCREW, SOCKET (CP) M6X6
66 $35113001 1Ky TFavsns— NEEDLE BAR BLOCK COLLAR
67 $37088001 AYVESF, B NEEDLE BAR GUARD
68 ______| 062300512 | _ 3lF~za3xs _______________| SCREW,PANM3X5 __________ | -
34 $35133016 113 2> /71)DOX558 (#16) <-00> |NEEDLE DOX558 (#16) <-00>
34 $35133014 113 2> /nUDOX558 (#14) <-01> |NEEDLE DOX558 (#14) <-01>
34 $35133018 112 &> /\1)) DOX558 (#18) NEEDLE DOX558 (#18)
118-980-101



. L #4R8{% / Upper shaft mechanism / Obere Welle /
Mécanisme de |'arbre supérieur / Mecanismo del eje superior

118-980-109
. $t#RBA1R / Zigzag mechanism / Zickzackvorrichtung /
Mécanisme de zigzag / Mecanismo del zigzag
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C . L#4R81% / Upper shaft mechanism / Obere Welle /

Mécanisme de |'arbre supérieur / Mecanismo del eje superior

REF.NO. CODE |qQTY ELAq NAME OF PARTS rRM|
1 $35248001 NCLPZ UPPER SHAFT
2 072620260 2|27 T 46202VVC2 BALL BEARING 6202VVC2
3 $35247001 INVELE LY NEEDLE BAR GEAR
4 $23651001 2|7FES6X6% Y X SET SCREW, SOCKET (FT) M6X6
5 $35246001 IRV FUE A ZIGZAG CAM
6 $23651001 2| 7FES6x6k Y 2 SET SCREW, SOCKET (FT) M6X6
7 $35245001 1mov917-1U%3 UPPER SHAFT TENSION PULLEY ASSY
8 $23651001 2|7FESex6% Y X SET SCREW, SOCKET (FT) M6X6
10 076002450 1|2 %% " 46002DD BALL BEARING, 6002DD
11 048150142 3|rxT T4 IHCIS RETAINING RING, C15
12 $35242009 117-v PULLEY
13 014060632 2|7+ b X6X6% K 3 SET SCREW, SOCKET (CP) M6X6
16 $35249001 11252 F¥H% THRUST WASHER
17 048350242 1| rx77+3%C35 RETAINING RING, C35
18 $35241000 199597 -Un5—- UPPER SHAFT PULLEY COLLAR
20 151998000 1|R7ULTHLH BEARING COLLAR
21 116920001 1#2US9252 024 THRUST RING
22 141276001 11275994745 BALL BEARING CAP (S)
23 102843004 3|45 %357 SCREW, FLAT M3.57
118-980-109
D . $t#=BA{R / Zigzag mechanism / Zickzackvorrichtung /
Mécanisme de zigzeL(L/ Mecanismo del zigzag
REF.NO. CODE [qQTY ErAq NAME OF PARTS R
1 $35264001 YD PEEL ZIGZAG FORK
2 $35263101 1YY T787844TES ZIGZAG FORK SUPPORT PIN
3 021080306 1|#v r3v 28 NUT, 3 M8
4 $35262001 1|y s ZIGZAG CONNECTING ROD ASSY
5 $35260001 HEPZE P STUD SCREW, M6
6 $35259001 AV PP EPY Y P Y STUD SCREW, ZIGZAG CRANK
7 155559001 1les¥Hz WASHER, PLAIN
9 021060102 P P AN ET NUT, 1 M6
10 $35258001 1z 952% ZIGZAG CRANK
1 018062022 1|7+ % k6X20 BOLT, SOCKET M6X20
12 $35257000 112529522480 CRANK SHAFT BUSH
13 014060632 1|7 h x6X67 % 3 SET SCREW, SOCKET (CP) M6X6
15 $35256001 1|Auzyasrnsy ZIGZAG ROCK SHAFT
17 $35255001 1NNV FFamev1843 NEEDLE POSITION CONTROL PLATE ASSY
18 $35252001 1|hyz2uAL e ZIGZAG ECCENTRICPIN
19 148727001 1|12x=%#—-06 SPACER, 0.6
20 $35250001 1|7y ZIGZAG LEVER
21 $35251001 IEAY NUT, M6
22 $35332001 IYEL YL NEEDLE BAR CLAMP
23 018301236 1|75 %1 r3Xx12 BOLT, SOCKET M3X12
24 $37432001 HAVELPIPP P TN NEEDLE BAR BLOCK CLAMP ASSY
24-1 $35143001 1|NuFEsTavsas NEEDLE BAR BLOCK CLAMP
24-2 018301632 1|7+ %1 r3x16 BOLT, SOCKET M3X16
26 153596001 HEEE WASHER
118-980-110



E. $t1#%4Z8)R{% / Needle bar rocking mechanism / Nadelstangenbetéatigung / Mécanisme de

balancement de la barre a aiguille / Mecanismo de oscilacion de la barra de aguja
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E. $14%32E)RA{% / Needle bar rocking mechanism / Nadelstangenbetatigung / Mécanisme de
balancement de la barre & aiguille / Mecanismo de oscilacién de la barra de aguja

REF.NO. CODE |QTY B Aq NAME OF PARTS RV
1 $35278001 1|E—4~-2%413 MOTOR BASE ASSY
1-1 $35276001 1|1E—8~N=-2 MOTOR BASE
1-2 $35277000 1792 E—-4%2R PULSE MOTOR (R)
1-3 018501422 4|7+ K k5X14 BOLT, SOCKET M5X14
1-4 025050232 4leESHYHEXFIIS WASHER, PLAINM 5
1-5 $35283001 LHAYE RSN A KA DRIVING NEEDLE PULLEY ASSY
1-6 014060632 2|7+ b x6X6% K 32 SET SCREW, SOCKET (CP) M6X6
2 018061622 4|7+ FKI h6X16 BOLT, SOCKET M6X16
11 $35291001 1|=>var7-vUp7 3 TENSION PULLEY (D) ASSY
11-1 $35284001 1|7>vavr-1 TENSION PULLEY
11-2 076000800 112249460002z BALL BEARING, 600022
11-3 048260242 2| M X7 F7F3A9C26 RETAINING RING, C26
11-4 $35290001 1\7>v3>7-0)95D7 32 TENSION PULLEY ARM (D) ASSY
11-5 048100142 1|bx2T23%C10 RETAINING RING, C10
14 018400832 2|7+ FI baxs BOLT, SOCKET M4X8
15 $35296001 L S I N 7 A DRIVING LOOPER SHAFT ASSY
16 072620180 1127794620122 BALL BEARING, 620122
17 $35297000 1W\&257v9T77-)us 3 VERTICAL SHAFT (T) PULLEY (U) ASSY
18 018401636 1|7+ HKI baxie BOLT, SOCKET M4X16
23 $35288001 1\5>va>7-vJusz s TENSION PULLEY (U) ASSY
23-1 $35284001 1\7>varvr7=-1 TENSION PULLEY
23-2 076000800 1|2~ 74600022 BALL BEARING, 6000ZZ
23-3 048260242 1|k x7T7+39C26 RETAINING RING, C26
23-4 $35287001 1\F7>varr7-VnFus s TENSION PULLEY ARM (U) ASSY
23-5 048100142 1|bx7o23%9C10 RETAINING RING, C10
24 018400832 2|7+ FI baxs BOLT, SOCKET M4X8
31 $35300000 HEEE P 2N TIMING BELT (U)
32 $35299000 121329~ ID TIMING BELT (D)
33 076001850 1\2<2 79460012z BALL BEARING, 600122
34 142627001 IV ES WASHER
35 $35302001 1|ty rh5- SET COLLAR
36 014060632 2(7F b X6X67 K 3 SET SCREW, SOCKET (CP) M6X6
118-980-115
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8 T 8% / Presser foot mechanism / StoffdriickerfuB /

Mécanisme de pied presseur / Mecanismo de la prensa tela
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F1. 3$FIR8{%/Presser foot mechanism/Stoffdruckerfu3/
Mécanisme de pied presseur / Mecanismo de la prensa tela

-10-

REF.NO. CODE [qTy Erxq NAME OF PARTS RM|
1 $34957001 1lesxLohoLy s OPENING CONNECTING ROD (L) ASSY
1-1 $34965001 1|oFoLis—=FL—FhL FULCRUM LEVER PLATE (L)
1-2 102630001 1UNYFESFoFLHYAY NEEDLE BAR GUIDE SLIDE BLOCK
1-3 109763002 1| ¥H % WASHER
1-4 048050342 1|~ x7E5 RETAINING RING, E5
2 $34963001 1leES*L>hRY 3 OPENING CONNECTING ROD (R) ASSY
2-1 $34964001 1|57 LnN=FL—FkR FULCRUM LEVER PLATE (R)
2-2 102630001 AVE N L A= 4 NEEDLE BAR GUIDE SLIDE BLOCK
2-3 109763002 REES WASHER
2-4 048050342 1|~ X7E5 RETAINING RING, E5
3 $34966001 6|4>xT M4 STUD SCREW, M4
5 $35429001 1S %83 OPENING SPRING
6 $34967001 2(eSFAPYIST R OPENING STOPPER PLATE
7 025040232 2|leSHHxFa94 WASHER, PLAIN M 4
8 062400812 2| ~a4xs SCREW, PAN M4X8
11 062301016 2|+ ~3M3X10 SCREW, PAN M3X10
12 $34968000 2|RE—-FKFY bM3 SPEED NUT, M3
13 $34970001 2lESx> ) 40YF OPENING CYLINDER ROD
14 $34969001 2|v)4aY FECB CYLINDER ROD PIN (B)
15 048030342 4| X TE3 RETAINING RING, E3
16 $35169001 2lesx%2 ) 44943 T OPENING CYLINDER SUPPORT
17 062400812 4|+ ~N204x8 SCREW, PAN M4X8
19 028040242 4|82 HH %24 WASHER, SPRING 2-4
35 $35239001 2195 FLin=v% CLAMP LEVER SHAFT
36 $35240001 21957 Lii—B CLAMP LEVER (B)
38 062501202 2|F~ANaM5X12 SCREW, PAN M5X12
39 $35303101 2{1FHT 7 KL i— PRESSER DRIVING LEVER
40 062501202 2|F~NaM5X12 SCREW, PAN M5X12
41 $35166001 AE R DT §s DA PRESSER CYLINDER ROD
42 $35305001 AP PZE 1=PAN =% CYLINDER ROD PIN
43 048030342 4| b XTE3 RETAINING RING, E3
44 $35304001 2075720 494 T CLAMP CYLINDER SUPPORT
45 014400532 2|7+ K 34xX5 SET SCREW, SOCKET (CP) M4X5
53 $35321001 4|7L—- A1 KT 2A PLATE GUIDE (A)
54 $35322001 1|\ 7L—=bHiA K148 PLATE GUIDE (B)
55 S06696004 | 11|#5a%xY3X6 SCREW, FLAT M3X6
56 $35323001 2|7L—hrAH T PLATE PRESSER
57 $35324001 2(4>xTMma STUD SCREW, M4
58 $36345000 2|57y v — WASHER, SPRING
62 $35327001 2|15 F% ) AR BMYIN OPENING CYLINDER STOPPER
63 017401415 2|HKI haxi14 BOLT, M4X14
64 021400202 2123+ b4 NUT, 2 M4
65 062400812 4|+~ 204x8 SCREW, PAN M4X8
67 $35328001 2SR PYNTTA4 OPENING STOPPER PLATE
71 028040242 4|2 Y Hx2-4 WASHER, SPRING 2-4
72 $35456001 21AHTER VX PRESSER SPRING
73 $35457001 1182 85L SPRING HOOK (L)
74 $35458001 1|85 4R SPRING HOOK (R)

118-980-201



F1. $RIBIR/Presser foot mechanism/StoffdriickerfuB/
Mécanisme de pied presseur / Mecanismo de la prensa tela

81-11 81-10 81-8  81-1
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F1. 3BT R81%/Presser foot mechanism/StoffdrickerfuB/
Mécanisme de pied presseur / Mecanismo de la prensa tela
REF.NO. CODE |qTY Erxq NAME OF PARTS RM
<-00><_%%) ") F/FOR UPPER THREAD TRIMMER >
81 $35475201 A4z 7L - by s CLOTH PRESSER PLATE (L) SET
81-1 $35310001 1/ A4T7L-rL7 3 CLOTH PRESSER PLATE (L) ASSY
81-2 $37683101 1[/1 U1 2Ls50 NEEDLE PLATE (L-50) P
81-4 $37679001 1|/ 44 xL50 CLOTH PRESSER (L-50) P
81-19 $38335000 11 rkv12 THREAD GUIDE PLATE
81-20 $35326001 1|y xzxvm3s SCREW, M3.5
<-01><_LtTF%%)¢) F/FOR UPPER AND LOWER THREAD TRIMMER >
81 $35476301 1A4T 7L - risUm s 3 CLOTH PRESSER PLATE (LS) SET
81-1 $35317001 HEPES S & ASNTY CLOTH PRESSER PLATE (LS) ASSY
81-2 $35308101 HIRYEED NEEDLE PLATE (L) P
81-4 $35453001 NEPET ST CLOTH PRESSER (LL) P
81-18 $35329001 1®#o+9T14L CLOTH PRESSER PLATE (L)
81-1-1 $35316001 1hoavysyTr42 SLIDE BLOCK SUPPORT PLATE
81-1-2 060020416 | 2|/S1 > FM2x4 SCREW, BIND M2X4
81-3 506696004 2|#52%3x6 SCREW, FLAT M3X6
81-5 $35236000 1v5¥ 5 %32 BENDING WASHER, M3.2
81-6 $35235001 115794z CLAMP SUPPORT PIN
81-7 021300302 132+ +3 NUT, 3 M3
81-8 $35238001 o575 CLAMP SHAFT HOLDER
81-9 062401016 2|+~ 34X10 SCREW, PAN M4X10
81-10 $35237001 1o5>7v570 99 CLAMP FULCRUM SHAFT
81-11 048050142 2[rx7v3mcs RETAINING RING, C5
81-12 $35233101 15> 7L=1 CLAMP LEVER (L)
81-13 018501236 1|7+ % k5x12 BOLT, SOCKET M5X12
81-14 $35168001 125> 77-4L CLAMP ARM (L)
81-15 014400532 | 2|7+ % % 34x5 SET SCREW, SOCKET (CP) M4X5
81-16 $35348000 HEPZ ER Tt CLOTH GUIDE (L)
8117 ____ | $35326001 | 1|¥xx¥m3s __________ [SCREW,M3.5 . d_
<-00><_t%1%)") B/ FOR UPPER THREAD TRIMMER>
80 $35474201 1A4T7L—-rRUM 2 2 CLOTH PRESSER PLATE (R) SET
80-1 $35318001 1R/ A4TFL—rRY 2 CLOTH PRESSER PLATE (R) ASSY
80-2 $37684101 1{/\ 11 2R50 NEEDLE PLATE (R-50) P
80-4 $37680001 1|% 7/ A4 IRL-50 CLOTH PRESSER (RL-50) X
<-01><_tTF%1%)") B/FOR UPPER AND LOWER THREAD TRIMMER >
80 $35478301 A4z 7L—rRSUM Y 3 CLOTH PRESSER PLATE (RS) SET
80-1 $35319001 1R/ 9T 7L - bRSY 3 CLOTH PRESSER PLATE (RS) ASSY
80-2 $35309101 IVEZT: NEEDLE PLATE (R) X
80-4 $35452001 IEPERELT CLOTH PRESSER (RL) P
80-18 $35330001 1|#S+49T14R CLOTH PRESSER PLATE (R)
80-1-1 $35316001 1hovazwsyr2 SLIDE BLOCK SUPPORT PLATE
80-1-2 060020416 | 2|/s1> KMm2x4 SCREW, BIND M2X4
80-3 S06696004 | 2[#53xv3xe SCREW, FLAT M3X6
80-5 $35236000 125445232 BENDING WASHER, M3.2
80-6 $35235001 1y5 794z CLAMP SUPPORT PIN
80-7 021300302 13025 13 NUT, 3 M3
80-8 $35238001 o579 % CLAMP SHAFT HOLDER
80-9 062401016 | 2|+ ~z4x10 SCREW. PAN M4X10
80-10 $35237001 1os5>7v5099 CLAMP FULCRUM SHAFT
80-11 048050142 | 2|[rx7vs3amcs RETAINING RING, C5
80-12 $35234101 125> FLi=r CLAMP LEVER (R)
80-13 018501236 1|7+ %1 r5x12 BOLT, SOCKET M5X12
80-14 $35167001 115> 77- 4R CLAMP ARM (R)
80-15 014400532 2(7+ 4 % 34xs5 SET SCREW, SOCKET (CP) M4X5
80-16 $35347000 HEPZ ER Y CLOTH GUIDE (R)
80-17 $35326001 1y xzxvm3s SCREW, M3.5
118-980-20
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F2. HIBMR(T — > X{1#R)/Presser foot mechanism(Jeans specification) /
StoffdriuckerfuB(Jeans-Ausfiihrung) / Mécanisme de pied presseur(Spécifications pour

les Jeans) /M

<FTvarii=v/
OPTION PARTS >

D
S

ecanismo de la prensa tela(Especificacién para Jeans)

81-2-12

80-2-11 80-2-8 80-2-10
80-2-11

-13-
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F2. $RIRAFR(T — > X'1L4K)/Presser foot mechanism(Jeans specification)/
StoffdrickerfuB(Jeans-Ausfihrung) / Mécanisme de pied presseur(Spécifications pour
les Jeans) / Mecanismo de |la prensa tela(Especificacién para Jeans)

REF.NO. CODE |qQTy B XA NAME OF PARTS

Ve 0 1 CLOTH PRESSER PLATE (J)(R1) SET

80-2 $37756201 FYITL—FIRIVI T2 )
80-2-2 $37644001 1|\ U1 201R NEEDLE PLATE (L1)(Rz X
80-2-4 $37754001 1|27 % IR CLOTH PRESSER (R-J)(L1) X
<l2 18-22mm>

80-2 $37727201 1|44 T7L—bR2VHZ 2 CLOTH PRESSER PLATE (J)(R2) SET _
80-2-2 $37646001 1|7\ 1)1 2L2R NEEDLE PLATE (L2 Rz X
80-2-4 $37690001 1|2/ 4% IRIL2 CLOTH PRESSER (R-J)(L2) X
<L3 22-26mm> -

80-2 $37733201 1|44 I7L— FRIVA 3 CLOTH PRESSER PLATE (J)(R3) SET

80-2-2 $37648001 1|7\ 1 213R NEEDLE PLATE (L3)(R) P
80-2-4 $37692001 112/ 44 TRU3 CLOTH PRESSER (R-J)(L3) P
<L4 26-30mm>

80-2 $37757001 144270 —-rRavr o 3 CLOTH PRESSER PLATE (J)(R4) SET .
80-2-2 $37650001 1|/\1) 1 2L4R NEEDLE PLATE (L4)(Rz P
80-2-4 $37758001 1|2/ 4% IRIL4 CLOTH PRESSER (R-J)(L4) X
80-2-1 $37729001 1|#4T7L—-rRZ S CLOTH PRESSER PLATE g&%Assv

80-2-1-1 $35316001 1hoav441T14 SLIDE BLOCK SUPPORT E

80-2-1-2 060020416 | 2[/51> Fm2xa SCREW, BIND M2X4

80-2-3 S06696004 | 2|%3523%3xe SCREW, FLAT M3X6

80-2-5 $35236000 1|5y 5232 BENDING WASHER, M3.2

80-2-6 $35235001 125 74%TES CLAMP SUPPORT PiN

80-2-7 021300302 11352+ p3 NUT, 3 M3

80-2-8 $35238001 11757504 CLAMP SHAFT HOLDER

80-2-9 062401016 | 2|*~24ax10 SCREW, PAN M4X10

80-2-10 $35237001 1175 755259 CLAMP FULCRUM SHAFT

80-2-11 048050142 | 2|rx7¥%37¢s RETAINING RING, C5

80-2-12 $35234101 1|25 T Ls=R CLAMP LEVER (R)

80-2-13 018501236 17+ % p5x12 BOLT, SOCKET M5X12

80-2-14 $37695001 1125 7P= 4R CLAMP ARM (R-J)

80-2-15 014400532 | 2|7+ % # 3 axs SET SCREW, SOCKET (CP) M4X5

80-2-16 $35347000 1|X 7 #1 FR CLOTH GUIDE (R)

80-2-17____ | 535326001  _ 1f>xx¥m3s | SCREW, M3.5_ _
<L1 14-18mm>

81-2 $37731201 A4z 7L—biivm o s CLOTH PRESSER PLATE (J)(L1) SET

81-2-2 $37643001 11120 NEEDLE PLATE (L1)SL2 X
81-2-4 $37755001 1127 4% T CLOTH PRESSER (L-J){L1) P
<L2 18-22mm>

81-2 $37728201 1447 - bi2vmss CLOTH PRESSER PLATE (J)(L2) SET

81-2-2 $37645001 IRVEZ I NEEDLE PLATE (L2)(L P
81-2-4 $37689001 1|2/ % T2 CLOTH PRESSER (R-J)(L2) X
<L3 22-26mm>

81-2 $37735201 1A4TFL—-bi3vm s s CLOTH PRESSER PLATE (J)(L3) SET

81-2-2 $37647001 1|10 1 213L NEEDLE PLATE (L3)(Lz P
81-2-4 $37691001 1R/ 44 TL3 CLOTH PRESSER (L-J)(L3) X
<l4 26-30mm>

81-2 $37732201 1|49 ITTL—rLav 4 3 CLOTH PRESSER PLATE (J)(L4) SET

81-2-2 $37649001 I RVEZ I NEEDLE PLATE (L4)(Lz X
81-2-4 $37759001 MEPE T EINT CLOTH PRESSER (L-J)(L4) P
81-2-1 $37730001 1144z 7=tz s CLOTH PRESSER PLATE g)(L)rAssv

R1-2-1-1 $35316001 1hoaz94T14 SLIDE BLOCK SUPPORT PLATE

81-2-1-2 060020416 21/51 > FM2xa SCREW, BIND M2X4

81-2-3 S06696004 | 2|#352%3xe SCREW, FLAT M3X6

81-2-5 $35236000 x5 ¥4H%32 BENDING WASHER, M3.2

81-2-6 $35235001 1175749z CLAMP SUPPORT PIN

81-2-7 021300302 13025 Y r3 NUT, 3 M3

81-2-8 $37712001 1175 75994 CLAMP SHAFT HOLDER

81-2-9 062401016 |  2|+~aax10 SCREW, PAN M4X10

81-2-10 $37711001 1175705259 CLAMP FULCRUM SHAFT

81-2-11 048050142 | 2|rxm¥237¢s RETAINING RING, C5

81-2-12 $35233101 1143557052 ( CLAMP LEVER (L)

81-2-13 018501236 173 % k5x12 BOLT, SOCKET M5X12

81-2-14 $37694001 175> 77= 4L CLAMP ARM (L-J)

81-2-15 014400532 | 2|7+ % # 3 axs SET SCREW, SOCKET (CP) M4X5

81-2-16 $35348000 11X 754 FL CLOTH GUIDE (L)

81-2-17 $35326001 1| xxoM35 SCREW, M3.5

118-980-201
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F2. $RIBR(S — > X{1#§)/Presser foot mechanism(Jeans specification) /

StoffdriuckerfuB(Jeans-Ausfiihrung) / Mécanisme de pied presseur(Spécifications pour
les Jeans) / Mecanismo de la prensa tela(Especificacion para Jeans)

92 94 90 96 102

N

81-2-8

8]-2-10 1

<t 7 ait=]
OPTION PARTS >

<2
104
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F2. $RIBHMR(S — > X{14%)/Presser foot mechanism(Jeans specification)/

stoffdrickerfuB(Jeans-Ausfiihrung) / Mécanisme de pied presseur(Spécifications pour

les Jeans) / Mecanismo de la prensa tela(Especificacion para Jeans)
REF.NO. CODE Q'TY e A NAME OF PARTS RM
75 $37693001 1|Fv—=brHSLF12C PLATE GUIDE (C)
90 $37714001 1FxyaxsyzoFo 44 SUB PRESSER FULCRUM BRACKET
91 $37713001 HEVEE R E Y SUB PRESSER FULCRUM SHAFT
92 048050142 2| X2 T 73%9C5 RETAINING RING, C5
93 $37718000 EPEE b SUB PRESSER ARM
94 018401032 1|7+ FI bax10 BOLT, SOCKET M4X10
95 S05356000 1|KerxH4T A BUTTON HOLDER (A)
96 S08808001 12 vy T2 STOPPER SCREW
97 021660102 1(#v b1 2318 NUT, 1 M3.18
98 $37753001 B VEE R 2SI NPZAE S SUB PRESSER SPRING
99 $37744001 Ao ) 499173 SUB PRESSER SYLINDER SUPPORT ASSY
100 062400812 2|(#~20axs8 SCREW, PAN M4X8
101 $37717001 VR B P A A SUB PRESSER LINK ASSY
102 $34922101 N EPE A SHOULDER SCREW, M4
103 021400202 122+ V ba NUT, 2 M4
<#7<3>/¢—Y/OPTION PARTS >
104 $37870000 IEPF EA CLOTH GUIDE (J)
118-980-201
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G.1x') Bk / Feed mechanism/ Transportvorrichtung /
Mécanisme de |'entrainement / Mecanismo de la alimentacién

g— 4

118-980-202
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G .iX') B81% / Feed mechanism/Transportvorrichtung /
Mécanisme de |'entrainement / Mecanismo de la alimentacidon

-18-

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RV
1 $34950009 UEFLERS FEED BAR
2 $35176001 1NA2 VT HI-L FEED BAR COVER (L)
3 $35177001 N EDEE & AT FEED BAR COVER (R)
4 $29410001 | 12|45 %Y M4 SCREW, FLAT M4
5 $35171000 T/ ZRE=2X PULSE MOTOR (X)
6 018501631 4|7+ HI h5X16 BOLT, SOCKET M5X16
8 025050232 4le5¥HxFa95 WASHER, PLAIN M 5
9 502403001 17 Fo%¥y ACTUATING GEAR
10 014760622 2|7+ b X%xT595 SET SCREW, SOCKET (CP) M5.95
1 $35181001 1WXA7 VD947 3 X-FEED SHAFT HOLDER (L) ASSY
12 $35178001 2\X7v 7 X-RACK
13 018501631 4|7+ FI b5X16 BOLT, SOCKET M5X16
15 $35179000 1XF2V2994R X-FEED SHAFT HOLDER (R)
16 $35188001 VANE N o 2 Y-FEED GUIDE SHAFT
17 014060632 4|7F b X6X67 K 3 SET SCREW, SOCKET (CP) M6X6
18 $12004000 4V=77v>a LINEAR BUSH
19 502460001 8|hx7¥73amC19 RETAINING RING, C19
23 $35182001 NUXF7VTFLF4TIA X-FEED GUIDE SHAFT (A)
24 018401636 4|7 FFKIv hax16 BOLT, SOCKET M4X16
25 025040232 4le>¥HxFaa WASHER, PLAIN M 4
26 $35183000 41V=77FV a2 LINEARBUSH 12
27 $35184001 {8799 X142 BALL BEARING STOPPER
28 062300416 4|3 ~NaM3x4 SCREW, PAN M3X4
42 $35173001 1y 7U~R=-2 Y-FEED BASE
43 018061622 4|7 3K h6X16 BOLT, SOCKET M6X16
45 $35172000 1S zxE—2Y PULSE MOTOR (Y)
46 018501622 4|7+ KL h5X16 BOLT, SOCKET M5X16
48 025050232 4le>¥HxFaI5 WASHER, PLAIN M 5
49 510081001 LA E DRIVING GEAR
50 014760622 2(7F b X2XT595 SET SCREW, SOCKET (CP) M5.95
51 $35174001 HY7-UHHyIL Y-PULLEY SUPPORT (L)
52 018501422 2|7+ K h5X14 BOLT, SOCKET M5X14
53 $27844001 N&143297=-1A TIMING PULLEY (A)
54 014770622 2|7+ b XXT6357 K3 SET SCREW, SOCKET (CP) M6.35
55 535186001 1yy7-uzsL Y-PULLEY SHAFT (L)
56 530138001 2(v1vaRT7) 78 MICRO BEARING 8
57 048060342 2|~ x7E6 RETAINING RING, E6
61 527844001 1213297 -1UA TIMING PULLEY (A)
62 014770622 2(7F b XXT6357 K3 SET SCREW, SOCKET (CP) M6.35
63 $35189001 HYT7=UJ IR Y-PULLEY SHAFT (R)
64 530138001 2|14 QRT)> T8 MICRO BEARING 8
65 048060342 1| b X7E6 RETAINING RING, E6
66 048160242 4 b X7 T7F3ICI6 RETAINING RING, C16
67 $10082001 HPARLF¥Y IDLE GEAR
68 014760622 2|7+ b XXT595 SET SCREW, SOCKET (CP) M5.95
69 $10077100 Hysz143>9~0 b Y-TIMING BELT
70 $35190001 1Yyv s Y-SHAFT
71 502460001 2(hXx7C19 RETAINING RING, C19
72 $12004000 2|YzPIF vy LINEAR BUSH
73 $35184001 HexTorbx14 BALL BEARING STOPPER
74 $35191001 L Parka BALL BEARING
75 $12004000 HW=r7vya LINEAR BUSH
76 502460001 2k x7¥739C19 RETAINING RING, C19
77 018061022 2|7+ H ) b 6X10 BOLT, SOCKET M6X10
78 028060242 2(XxH¥Hx2-6 WASHER, SPRING 2-6
79 $31568000 HWYI R TR0 E Y-DRIVING SHAFT HOLDER
80 $10078001 TN b ZR=4 TIMING BELT SPACER
81 $10079001 TN RLY BELT HOLDER
82 018680822 2|7+ K b4a37x8 BOLT, SOCKET M4.37X8
118-980-202




G. %) B{% / Feed mechanism/Transportvorrichtung/
Mécanisme de I'entrainement / Mecanismo de la alimentacién

18 17

12
ok 93 92

91

118-980-202
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G .:X') B8f% / Feed mechanism/Transportvorrichtung /
Mécanisme de |I'entrainement / Mecanismo de la alimentacion

-20-

REF.NO. CODE Q'TY ErxAq NAME OF PARTS RM|
83 018501631 1|7+ #®) h5X16 BOLT, SOCKET M5X16
84 $35192001 1He4ox)14893 SENSOR PARTITION PLATE ASSY
85 $35194001 1yH1 kT Y-GUIDE SHAFT
86 012500536 2|7FES5X5 SET SCREW, SOCKET (FT) M5X5
87 $35175001 1E=-244T MOTOR SUPPORT
88 018061622 3[7+# bex16 BOLT, SOCKET M6X16
89 $35196100 2(7 41 KFu¥y IDLE GEAR
90 014060632 4(7F b X6X67 K 3 SET SCREW, SOCKET (CP) M6X6
91 $35195001 HNPARLEXY TS IDLE GEAR SHAFT
92 076001800 2|23 79745600122 BALL BEARING, 600122
93 048280242 2[bXT7T7F39C28 RETAINING RING, €28
96 $35187001 1Xt2U7o 41998 X-FEED GUIDE SHAFT (B)
97 014060632 2|7 b X6X67 K 3 SET SCREW, SOCKET (CP) M6X6
99 062300416 1|#~am3xa SCREW, PAN M3X4
100 018502022 1|7+ # I b5x20 BOLT, SOCKET M5X20
101 148782001 1AR=% SPACER

118-980-202



H.7# v % —8{& / Cutter mechanism/Abschneidevorrichtung/
Mécanisme de la coupe / Mecanismo de la corta

exT a1l
OPTION PARTS >

118-980-218



H.# v & — &/ Cutter mechanism/Abschneidevorrichtung/

Mécanisme de la coupe / Mecanismo de la corta

-22-

REF.NO. CODE Q'TY e XA NAME OF PARTS RM
1 $35074101 1pvae-n57s3 CUTTER LEVER ASSY
1-1 $35075101 1hyse—n7F CUTTER LEVER
1-2 $35076101 I PEE B NUM P b CUTTER CARTRIDGE PRESSER
1-3 $35077000 1|lz— Ko —34x258 NEEDLE ROLLER, M4X25.8
1-4 $35078001 118xn%7 SPRING HOOK
1-5 $35079000 1|l=—FKkro—353x11.8 NEEDLE ROLLER, M3X11.8
2 $35080001 1hvae—-r57T7 CUTTER LEVER SHAFT
3 016061031 1|7+ + 41 6X10 SET SCREW, SOCKET (CN) M6X10
5 $35081001 2|1hVa - FrHITRY CUTTER ARM SUPPORT SCREW
6 $35082001 2(3>a2+VY M4 NUT, 3 M14
7 $35088001 1I>sA LINK (A)
8 $35085001 1|W>ov9cC LINK SHAFT (C)
9 014060632 1|74 b X6X6%7 K 3 SET SCREW, SOCKET (CP) M6X6
10 $35087001 1|)>sc¢ LINK (C)
1" $35086001 1|28 LINK SHAFT (B)
12 014060632 1|7+ b x6X6%7 K 32 SET SCREW, SOCKET (CP) M6X6
13 $35083001 1MI>2T7A LINK SHAFT (A)
14 014060632 1|74 b x6x67 K 3 SET SCREW, SOCKET (CP) M6X6
15 $35084001 P PE 1=V i CYLINDER ROD SHAFT
16 014060632 1|74+ h x6X67 K 3 SET SCREW, SOCKET (CP) M6X6
17 $35089001 IPYPE I=VAN CYLINDERROD
18 $35090001 PP E LA ) CYLINDER SUPPORT SHAFT
19 014060632 2|7+ h X6X67 K 3 SET SCREW, SOCKET (CP) M6X6
23 $35091001 HPAEEPA'H KNOB SCREW, M5
24-2 $35093001 1|ln>vw-38 <38mm> HAMMER (38) <38mm >
25 $35473101 1NARKF1Y 3 KNIFE BRACKET SET
25-1 $35094101 HEF I & KNIFE BRACKET ASSY
25-2 $35097001 1|x27O0vs+4T KNIFE BLOCK PRESSER
25-3 018501622 1|7+ £ F5X16 BOLT, SOCKET M5X16
25-4 $35098000 117ayszxrviies BLOCK STOPPER PLATE
25-5 062300416 1|+ ~am3x4 SCREW, PAN M3X4
26 018501222 2|7+ &I b5X12 BOLT, SOCKET M5X12
27 018062522 1|7+ %I b6X25 BOLT, SOCKET M6X25
34-1 $35436101 1| # 22.8X4.3-50 KNIFE, M2.8X4.3-50 X
34-2 $35437101 1| x 22.8X4.3-38 KNIFE, M2.8X4.3-38 X
39 $35099001 HEPEERE P EDE DEE CUTTER SENSOR PARTITION PLATE
40 062400812 2|+ ~04xs SCREW, PAN M4X8
45 $35078001 Wi\ xa7 SPRING HOOK
46 142642001 1Y ErEYFIave VX% SPRING, EXTENSION
47 $35100001 1AZAFAYEYHHI KNIFE ADJUST SUPPORT
48 062400812 1|+ ~24xs SCREW, PAN M4X8
51 $35101001 1 AxZXRFAYEY2RY KNIFE ADJUST SCREW
52 $35102001 NARRKFEAToH 1 KNIFE BRACKET GUIDE
53 018400832 3|7+ A kaxs BOLT, SOCKET M4X8
54 $35104001 1 ARILATY 3 KNIFE PIPE ASSY
55 062400812 2|#+~204x8 SCREW, PAN M4X8
56 _______|! CRROMZ | BAIIIEE oo WASHER, SPRING2-4____________________| )
<#*733>/5—Y/OPTION PARTS >
24-1 $35092001 1{nrvw=-20 <20mm> HAMMER (20) <20mm> X
24-3 $35479001 1ln>v=50 <50mm> HAMMER (50) <50mm> X
118-980-218




). 73> 7— )& /Tension pulley mechanism/Spannrolle /
Mécanisme de la poulie de tension / Mecanismo de la polea de tensién

@ 1-4 1-31?| M

118-980-126
K. T#BI{R / Lower shaft mechanism / Untere Welle /
Mécanisme de I'arbre inférieur / Mecanismo del eje inferior

118-980-305
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J. 723> 7— 1Rk /Tension pulley mechanism/Spannrolle/
Mécanisme de la poulie de tension / Mecanismo de la polea de tensiéon

REF.NO. CODE |QTY Ex X1 NAME OF PARTS RV
1 $35112001 | 1[r7-vu#3 TENSION PULLEY ASSY
1-1 $35431001 WI7-UggT1543 TENSION PULLEY SUPPORT PLATE ASSY
1-2 $35110001 | 1|F>v3>7-v TENSION PULLEY
1-3 048280242 | 2|+ x77+3C28 RETAINING RING, C28
1-4 076001800 | 1|2< <% 4600122 BALL BEARING, 600122
1-5 048120142 | 1|+ x7v73%C12 RETAINING RING, C12
2 018081636 | 2|77 #J k8x16 BOLT, SOCKET M8X 16
4 028080242 | 2|/<x¥Hx28 WASHER, SPRING 2-8
5 $35108001 | 1|71 k57— IDLER PULLEY
6 076002800 2|2 <7 4600222 BALL BEARING, 600222
7 048320242 | 2|+ x77+3HC32 RETAINING RING, €32
10 $35107001 | 1|71 k57-Uvs IDLER PULLEY SHAFT
11 116920001 | 2|#2Uy 2252 bU>Y THRUST RING
12 014060632 | 1|73 h X6x6% % 3 SET SCREW, SOCKET (CP) M6X6
13 $35106001 | 1|~xY K44I T4 BED SUPPORT SHAFT
14 014060632 | 1|77 k X6X6% % 3 SET SCREW, SOCKET (CP) M6X6
17 $18707129 | 1|vantmyo  (M29) BELT, VM WHITE (M29)
18 $18707137 | 1|vantmyo  (M36) BELT, VM WHITE (M36)
118-980-126

K. T#4BdfR / Lower shaft mechanism / Untere Welle /

Mécanisme de |'arbre inférieur / Mecanismo del eje inferior

REF.NO. CODE |qTY Ex XA NAME OF PARTS RM|

1 076003850 112 <27 46003z2Z BALL BEARING, 600322
2 048150142 | 1|rx7¥73%C1s RETAINING RING, C15
3 $35275000 | 1|%1 3> 9~ h665 TIMING BELT, 665
4 $35273001 NWoaoohuvy CAM SHAFT
5 076202850 11&=Y 7620222 BALL BEARING, 620222
6 $35274001 | 1|V rn5- SET COLLAR
7 $23651001 | 2|7+ EF6xekv SET SCREW, SOCKET (FT) M6X6
8 $35272001 | 1|>8v477-Us3 LOWER SHAFT TENSION PULLEY ASSY
9 $23651001 | 2|7+t Sexehv x SET SCREW, SOCKET (FT) M6X6
10 $35270001 | 1|>%von4 LOWER SHAFT CAM
11 523651001 | 2|7+ ES6x6% Y X SET SCREW, SOCKET (FT) M6X6
12 $35269001 | 1|7>v3>7-y%3 TENSION PULLEY ASSY
12-1 $35268001 | 1|7>ya>7-Um7s3 ENSION PULLEY ARM ASSY
12-2 $35265001 | 1|7>v3>7-y TENSION PULLEY
12-3 076001800 | 1|2< Y% 460012z BALL BEARING, 600122
12-4 048280242 | 2|+ x77+3C28 RETAINING RING, C28
12-5 048120142 | 1|rx7v23amc12 RETAINING RING, C12
16 018502036 | 2|77 #J k5x20 BOLT, SOCKET M5X20
17 025050232 | 2|e5¥#2Fa"9-5 WASHER, PLAIN M 5

-24-
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L1. &8/l —/ B{%/Double chain stitch looper mechanism / Doppelkettenstichgreifer/

Mécanisme du boucleur pour point de chainette double /
Mecanismo del presilladora de double cadeneta

69 68

4
<A T aiN— //
OPTION PARTS > 22
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118-980-309
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L1. Z—E®/L— /3 BE{&R/Double chain stitch looper mechanism / Doppelkettenstichgreifer/
Mécanisme du boucleur pour point de chainette double /
Mecanismo del presilladora de double cadeneta

REF.NO. CODE Q'TY Er x4 NAME OF PARTS R
1 $34948001 1L—Z K41 LOOPER BASE
2 $35007000 1fv=27-U2s 3 LOOPER PULLEY ASSY
3 062351615 1|+~2a35x16 SCREW, PAN M35X16
4 $35010001 MNw=1s—4 k8 sy LOOPER DRIVING SHAFT
7 $37432001 IAVE A=V R £ 278 NEEDLE BAR BLOCK CLAMP ASSY
7-1 018301632 1|7+ %I k3X16 BOLT, SOCKET M3X16
9 $35053001 1AFLE=YL 9Ty SPREADER LINK SHAFT
10 $35011001 1v=r=)>yo57> LOOPER LINK CLAMP
1 062501202 1|+ ~ams5Xx12 SCREW, PAN M5X12
12 $35012001 SRS K7L F 1 LS-SLIDE GUIDE
13 062300612 3|+ ~3X6 SCREW, PAN M3X6
14 $35015001 1w—i1x=yo 4y LOOPER LINK
16 $35013001 2|4 32IM4 STUD SCREW, M4
17 $35016001 1| 2AFTLE-UL 44 SPREADER LINK BASE
18 062501202 1|+ ~amsx12 SCREW, PAN M5X12
19 $35017001 1 ATVLE-hnu)>y SPREADER CAM LINK
20 $35018001 Nhu)>ohn5- CAM LINK COLLAR
21 $35014001 11832 Mma STUD SCREW, M4
22 $35019001 14> xoma STUD SCREW, V4
23 $35020001 212 7L H -5 % SPREADER SPRING
24 $35021000 AP AR EVAC S5k | SPREADER SPRING GUIDE
25 $35022001 12T LE—-HYFIhLA SPREADER DIFFERENTIAL CAM
26 $35023001 T|LSHLF— K41 LS-HOLDER BRACKET
27 014060832 17+ FAXT6X87 K 2 SET SCREW, SOCKET (CP) M6X8
28 $35024101 BRI S 2 HOLDER SUPPORT SHAFT
29 $35054001 1|1 bPoFvC GIMP GUIDE (C)
30 060400516 11784 > K Maxs SCREW, BIND M4X5
31 $35025001 1A rH)LI—FHq THREAD TRIMMER LEVER BRACKET
32 062301016 1|#+~2aMm3X10 SCREW, PAN M3X10
33 021300302 1133+ b3 NUT, 3 M3
34 $35027001 1us bF VISR U-THREAD TRIMMER SPRING
35 $35028000 1|45 TEL3X16 DOWEL PIN, M3X16
36 $35029001 174 K9nA UPPER MOVABLE KNIFE (A)
37 105288001 1|ox%x2238 SCREW, M2.38
38 $35026001 PP ESNrZAY &1 UPPER MOVABLE KNIFE BRACKET
39 060300416 1|81 > K3x4 SCREW, BIND M3X4
42 $35030001 MNA b PoF1184F THREAD GUIDE PIPE
43 $36660001 AV L NEEDLE GUARD SUPPORT
44 062300612 2|+ ~103X6 SCREW, PAN M3X6
45 $35410001 1| —I5R LOOPER (R)
46-1 $35411001 1|7 1—x EYE LOOPER
47 $35032101 2| AXT26X55 SCREW, M2.6X5.5
48 $35412001 1|RFL4—-R SPREADER (R)
49-1 $35413001 127 4—L SPREADER (L)
50 $35034001 1|ZAF L& =2 FYISR SPREADER STOPPER (R)
51 $35033001 1AFLHE=2 pYISL SPREADER STOPPER (L)
52 $35032101 2| X2 T26X5.5 SCREW, M2.6X5.5
53 $35035001 1AFLH—/SZR SPREADER SPRING (R)
54 $35036001 1|RFLd—%L SPREADER SPRING (L)
56 $35037001 1Wsx7o3199 SPRING GUIDE SHAFT
57 021400202 11223 ba NUT, 2 M4
58 $35038001 RS NURAS THREAD TAKE-UP SPRING
59 $35039000 1Lt b bUNRRXYHT L-THREAD TAKE-UP SPRING SUPPORT
60 060300416 1[/81 > K3x4 SCREW, BIND M3X4
61 $35040000 (RGN PAE & % g L-THREAD KAKE-UPSPRING GUIDE
62 $35018001 1havryohs— CAM LINK COLLAR
63 062401416 1|+ ~24x14 SCREW, PAN M4X14
64 $35041000 11 rHHT14 THREAD SUPPORT PLATE
65 $35043001 1L hAY TS L-THREAD PRESSER BASE

-26-
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—EIR/L — /X% / Double chain stitch looper mechanism / Doppelkettenstichgreifer/
Mécanisme du boucleur pour point de chainette double/
Mecanismo del presilladora de double cadeneta

35 N
34 / @)
°° 19 20 -~ =

11 10

1%
j
¥

B2
<7J’7/s//\—// e
OPTION PARTS > 22 18 ,/
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L1. —EB/L— /R /Double chain stitch looper mechanism/Doppelkettenstichgreifer/
Mécanisme du boucleur pour point de chainette double /
Mecanismo del presilladora de double cadeneta

-28-

REF.NO. CODE |QTY B AAq NAME OF PARTS RM
66 $35042000 1|L1 pA¥T L-THREAD PRESSSER
67 $35044001 1L hFI Y DK L-TENSION STUD
68 154562001 1|7L7>vaviizxs PRE-TENSION SPRING (B)
69 155510001 HEAS ECPESA TENSION NUT
70 144504001 211 v PLF 1Y THREAD GUIDE DISC
71 $35045001 114> 2Mm3 STUD SCREW, M3
72 $35118001 1Ay s rFay vz TENSION SPRING
73 $35046000 2|=-raEC3X178 NEEDLE PIN, M3X17.8
89-1 538887001 1|zE=r7L—-H}13 THROAT PLATE (1.3)
90 $35326001 1| x2IM35 SCREW, M3.5
93 076003850 2|2 <Y 460032Z BALL BEARING, 600322
94 014300832 1|7+ 2 % 3 M3x8 SET SCREW, SOCKET (CP) M3X8
95 $36659001 1|humsu NEEDLE GUARD (U)
96 018300532 1|75 % b 3x5 BOLT, SOCKET M3X5
<-01><_tTFT%4¥)+) B/FORUPPER AND LOWER THREAD TRIMMER >
75 $35048101 1|1 r2sLIs= TENSION RELEASE LEVER
76 $35049001 e ranxLn=s4 TENSION RELEASE LEVER SHAFT
77 025680132 2les¥Hxv3ma37 WASHER, PLAIN S 4.37
78 048030342 2|k X 7E3 RETAINING RING, E3
79 $35050001 1w=ri—1 p2a 2 LOOPER TENSION RELEASE
80 $35051001 14 raxFIn LY 12 TENSION RELEASE PLATE
81 $35365101 11 raxLIS=Y X TENSION RELEASE LEVER CLAW
82 025350236 3les¥HxFay3s WASHER, PLAIN M 3.5
83 062350516 3|+ ~235x5 SCREW, PAN M3.5X5
84 $35366001 1|4 raNxY x94T TENSION RELEASE CLAW SUPPORT
85 062400812 2|+ ~04xs SCREW, PAN M4X8
86 $35052001 14 r2 2y X TENSION RELEASE CLAW
87 $35055001 14 b2 xy 25% TENSION RELEASE CLAW SPRING
88 $35056001 114> 2oma STUD SCREW, M4
92 $35057001 e raxLs—rx THREAD RELEASE LEVER SPRING
<# 7 3> /Y=Y /0OPTION PARTS>
< X% M /FORHEAVY >
46-2 $35471001 1|7 1058 EYE LOOPER (B)
49-2 $35472001 1|127L4—-1LB SPREADER (LB)
<hHH )18 KX /FORWIDE STITCH WIDTH >
89-2 $35392001 1|za-r7L-t18 THROAT PLATE (1.8)
89-2 $35391001 1|zO- K7L —b25 THROAT PLATE (2.5)
< H' ) &)\ / FOR NARROW STITCH WIDTH >
89-2 538888001 1|za-r7L—to08 THROAT PLATE (0.8)
118-980-309




M. JL—/Y—[8{R/Looper mechanism/Greifer/
Mécanisme des griffes / Mecanismo del presilladora

9

L

L

o

N. R 7L & —B8{&k/Spreader mechanism/Spreizvorrichtung /
Mécanisme de |'etendeur/ Mecanismo extendedor

118-980-306
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M. JL—/X—[8{%/Looper mechanism/Greifer/

Mécanisme d

riffes / Mecanismo del presilladora

ei%
CODE Q'TY

REF.NO. ErAd NAME OF PARTS G |
1 $35066001 HIENUPY TR LOOPER LINK ASSY
1-1 $35067001 Hw—rysy LOOPER LINK
12 $35063001 1lw=rnuan LOOPER CAM ROLLER
1-3 $35064001 1lw=rshaanes LOOPER CAM ROLLER PIN
1-4 014060632 1|74 k Xx6X67 % 3 SET SCREW, SOCKET (CP) M6X6
2 $35065001 Hw=ruo o945y LOOPER LINK SUPPORT SHAFT
6 $35062001 =iy rEmaq LOOPER DRIVING PLATE
7 $35061000 | 2|w—/vur o5z LOOPER LINK SPRING
8 $10439001 4|7+ # r3 BOLT, SOCKET M3
9 028030242 | 4|/ sx¥H 223 WASHER, SPRING 2-3
14 014060632 | 2|77 k x6x6%7 % 3 SET SCREW, SOCKET (CP) M6X6
15 $23612001 ey rh5-—43 SET COLLAR ASSY
118-980-306
N. R 7L 4 —R8{%/Spreader mechanism /Spreizvorrichtung /
Mécanisme de |'etendeur/ Mecanismo extendedor
REF.NO. CODE [qQTY EL x4 NAME OF PARTS rRM|
1 $35073001 HES AT A I SPREADER DRIVING LEVER
2 $35072101 1M2TLI—LiK-% 3 SPREADER LEVER ASSY
2-1 $35071001 127 a—paLi- SPREADER CAM LEVER
2-2 $35070101 1|27v4-naank> SPREADER CAM ROLLER PIN
2-3 $35069001 1|z7L4-n4an SPREADER CAM ROLLER
3 062400812 | 2|+~a4xs SCREW, PAN M4X8
4 025040232 | 2|54 #zxFama WASHER, PLAIN M 4
5 $35068001 1|rxxoM35 SET SCREW, M3.5
6 021350106 | 1[1>2%V 35 NUT, 1 M3.5
8 $35065001 =y o445 LOOPER LINK SUPPORT SHAFT
9 $23612001 1evrns5-43 SET COLLAR ASSY
10 014060632 | 2|7+ k x6x67% 3 SET SCREW, SOCKET (CP) M6X6

118-980-310



P. #3;MmiRE/BRI{R / Lubrication / Schmierung / Lubrification / Lubricacién

118-980-350



P . %3 mR/ERA{R / Lubrication / Schmierung / Lubrification / Lubricacién

-32-

REF.NO. CODE Q'TY Er X4 NAME OF PARTS RMVY
1 $35003001 1rooHHTL WICK SUPPORT (L)
2 $35002000 b oy TL7IMb WICK SUPPORT (L) FELT
3 $35001000 4171402 1)NY b NYLON RIVET
4 062350616 2|+ ~2M3.5%6 SCREW, PAN M3.5X6
5 $35000001 (RVEIAE R Q%4 LOOPER OIL SUPOORT
6 062400616 1|+~ 2aMmaxe SCREW, PAN M4X6
7 $34999001 1|r o oH4ID WICK SUPOORT (D)
8 062400616 1|+~NaMmaxe SCREW, PAN M4X6
9 $34998001 MPEPZE I IACY LOWER SHAFT CAM COVER
10 062400616 2|+ ~2amaxe SCREW, PAN M4X6
1 $34997001 R PIEVAS Ny B2 e o LOOPER WICK SUPPORT
12 062300416 1|+ ~am3x4 SCREW, PAN M3X4
13 $34996001 1fv=27z 44T FELT SUPPORT
14 113006001 17k FELT
15 $34995000 1|L=—X7INRA FELT (A)
16 $35414000 2|VY7PLI3EE WICK
1174 062300416 1| ~aM3X4 SCREW, PAN M3X4
18 $34994000 117 3e%®4axa (L=130) WICK 4X4 (L= 130)
19 $36683000 117 3e%axa  (L=100) WICK 4X4 (L= 100)
20 $34993000 1|123c%®ax4s (L=70) WICK 4X4 (L =70)
21 $34992000 117 3e%Eaxa (L=170) WICK 4X4 (L= 170)
22 $34991000 1173 e%4xa (L=450) WICK 4X4 (L = 450)
23 $34990000 1173e%6x6  (L=100) WICK 6X6 (L = 100)
24 $34989000 117 3e¥®axa (L=300) WICK 4X4 (L = 300)
25 $34988000 117 3e%axa (L=120) WICK 4X4 (L= 120)
26 $34987000 1173e%E6x6  (L=120) WICK 6X6 (L= 120)
27 $34986000 1le=nFa-7 (L=135) OILTUBE (L= 135)
28 $34985000 1leznFa-7 (L=90) OIL TUBE (L=90)
29 $34984000 1le=nFa2-7 (L=150) OILTUBE (L= 150)
30 $34983000 1|le=nFa2-7 (L=160) OIL TUBE (L= 160)
31 $34982000 1leznFa-7 (L=70) OILTUBE (L=70)
32 $34981000 1leznFa-7 (L=50) OIL TUBE (L=50)
33 $34980000 17z b FELT
34 $34979000 1l7zb%3 FELT ASSY
35 152948001 2|F 1KY FT R OIL WINDOW
36 117150001 2(0-FH¥H4Ihx WICK SUPPORT
37 062350616 2|3+~ M3.5X6 SCREW, PAN M3.5X6
38 $34974000 2|aY K72TU b ROD FELT
39 143196001 211 N=HVTF OIL CAP
40 143196001 2{A 1 N=HVTF OIL CAP
41 $34973000 1Y K7k ROD FELT
42 $34972000 1lEznFa-7 OIL TUBE
43 $34971001 1173eEYYI WICK SUPPORT
a4 062300416 1| ~am3xa SCREW, PAN M3X4
45 143196001 1MA1=Hv9F OIL CAP
46 $37173000 1|7 3 EE3X3(L=50) WICK 3X3 (L =50)
118-980-350




Q.

%1 3 B{& / Threading mechanism / Fadenfihrungsvorrichtung /
Mécanisme de I'enfilage / Mecanismo del enhebrado
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Q. %&M&/Threading mechanism/Fadenfihrungsvorrichtung/
Mécanisme de |'enfilage / Mecanismo del enhebrado

REF.NO. CODE |QTY ErAq NAME OF PARTS RM
1 $37874101 1m74r5>vard1443 UPPER THREAD TENSION BRACKET ASSY
1-1 $34917001 1|91 r57ov304841 UPPER THREAD TENSION BRACKET
1-2 $34918101 1|m714 b YLI=2 3 UPPER THREAD TAKE-UP LEVER ASSY
1-3 $34966001 114> %M STUD SCREW, M4
1-4 $34922101 114> 325M4a STUD SCREW, M4
2 018401236 2|7+ £ b axi2 BOLT, SOCKET M4X12
7 062350616 1|+ ~2aM3.5%6 SCREW, PAN M3.5X6
10 159220101 11 ranres PIN
1 145446001 2[4 rFaYLYS TENSION DISC
13 $34923001 19714 rFanoEy UPPER THREAD TENSION STUD
18 159805001 1|4 rFa o454 TENSION DISC PRESSER
19 144103009 11 rFam 45491 TENSION DISC PRESSER
20 159221001 HIERSEL P2 TENSION SPRING
21 $20682102 11 rFamvFY L (TKV) TENSION NUT (GREEN)
22 520681000 EECPHLEVEL T ES WASHER
26 $34924001 19714 ULI=FLF1 UPPER THREAD TAKE-UP LEVER GUIDE
27 062350616 1|+ ~2aMm3.5X6 SCREW, PAN M3.5X6
29 062400812 2|+ ~a4xs SCREW, PAN M4X8
30 $35466001 1M3vxq sy THREAD RETAINER
31 021060306 113v2+Y b6 NUT, 3 M6
32 150644009 11 v7oF115107s THREAD GUIDE PIPE (S)
33 012400636 1|7+ € Saxse SET SCREW, SOCKET (FT) M4X6
36 $34926001 1|4 r 7>+ 151 7D7 3 THREAD GUIDE PIPE (D) ASSY
37 062400612 2|+ ~2amaxs SCREW, PAN M4X6
38 $34928001 1|4 r7>+18 THREAD GUIDE (B)
39 062400612 1|+ ~2aMmaxe SCREW, PAN M4X6
40 $20698001 B ELPL ) TENSION STUD
41 144504001 2[4 v 7145 THREAD GUIDE DISC
42 154562001 1|7L7>vasiixs PRE-TENSION SPRING (B)
43 155510001 e PE A TENSION NUT
44 152889001 1zuxq by THREAD RETAINER
45 062350616 2|+ ~2am3.5x6 SCREW, PAN M3.5X6
50 $34942001 1orq1r7erq1 GIMP THREAD GUIDE
51 062400812 1|+ ~0axs SCREW, PAN M4X8
52 $34934001 1Moo r7or1s73 GIMP THREAD GUIDE (S) ASSY
53 062400812 1|+ ~2axs SCREW, PAN M4X8
54 $34932001 1ot rPoFane473 GIMP THREAD GUIDE PIPE ASSY
56 062400812 2|+ ~aaxs SCREW, PAN M4X8
57-1 $35430001 1|1 r7or18 GIMP THREAD GUIDE (B)
58 062400812 1|+ ~2axs SCREW, PAN M4X8
59 $35912001 Herrxoey 2180 THREADING DIAGRAM PLATE
<-01><_tTFT%%)") F/FOR UPPER AND LOWER THREAD TRIMMER >
46 $34944001 1Moot rryL=43 GIMP THREAD TAKE-UP LEVER ASSY
46-1 $34936001 1ov1rrUBHI 4 GIMP THREAD TAKE-UP SUPPORT PLATE
46-2 $34937001 1|ov 1 b rULIS= GIMP THREAD TAKE-UP LEVER
46-3 $34938001 PPNV EE, GIMP THREAD TAKE-UP DRIVING PLATE
46-4 $34940001 PRSI VIE GIMP THREAD TAKE-UP SPRING
46-5 $34941001 HEPZE P STUD SCREW, M4
46-6 $35018001 11p6ay>9h5- CAM LINK COLLAR
46-7 $34943001 HEPZ P STUD SCREW, M4
46-8 021400106 HEASPEY! NUT, 1 M4
46-9 $35428001 1 ko1 2ER YRR SPRING
47 062400812 2|+ ~aaxs SCREW, PAN M4X8
48 $34939001 1Moot rrUPeF1 GIMP THREAD TAKE-UP GUIDE
49 1062400812 2|+ ~7axs SCREW. PAN M4X8
<-02>< Y — > Z{LH/FOR JEANS SPECIFICATION >
57-2 $37697001 11 b72F1) GIMP THREAD GUIDE (J)
60 144504001 211 v P F1HS THREAD GUIDE DISC
61 154562001 1|7v57ryaviizxs PRE-TENSION SPRING (B)
62 155510001 11 rFamsry b TENSION NUT
63 $37745001 1|ootbranxts GIMP THREAD RELEASE PLATE
64 $37749001 1|90 b2 x188% GIMP THREAD RELEASE PLATE SPRING
65 147236001 1|22 Uysy57an KNIFE SET ARM ROLLER
66 025040232 1les¥HzrFaya WASHER, PLAIN M 4
67 062401212 1|+ ~24x12 SCREW, PAN M4X12
68 $37750001 1yrarrUPLF1) GIMP THREAD TAKE-UP GUIDE (J)
69 062400812 2|#~0axs SCREW, PAN M4X8

118-980-40
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R1. %)Y B/ Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

<-01><_LtTF%1t)") F/FOR UPPER AND LOWER THREAD TRIMMER >

1-34 1-35 1-0—g

)
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R1. %¥)UR&/Thread trimmer mechanism / Fadenabschneidevorrichtung /
Mécanisme de coupe-fil / Mecanismo de la cortadura de hiros

REF.NO. CODE Q'TY B X NAME OF PARTS RM
<-01><_tTF%4%)+) F/FOR UPPER AND LOWER THREAD TRIMMER >
1-1 $34914001 LIRS UNE &k s ] THREAD TRIMMER CYLINDER SUPPORT PLATE
1-2 018400832 2|7+ FKi baxs BOLT, SOCKET M4X8
1-3 $34913001 HESE L PUNE VB THREAD TRIMMER CYLINDER CLAW
1-4 $34910101 HESE LA WACE /B THREAD TRIMMER LINK LEVER ASSY
1-5 $34881001 HIEPEAVY STUD SCREW, M4
1-6 $34906000 TI1bxUIFXEN THREAD TRIMMER ARM BUSH
1-7 062260612 2|+ ~32.6x6 SCREW, PAN M2.6X6
1-8 $34905101 R IZA A THREAD TRIMMER LEVER ARM
1-9 018401022 1|7+ F baxi0 BOLT, SOCKET M4X10
1-10 $34904001 11 rxVLNR=FEY LEVER ARM PIN
1-11 $34903001 1<z ny SPRING HOOK
1-12 $34883001 RS URAE S THREAD TRIMMER SPRING
1-13 $34902001 1zxas SPRING HOOK
1-14 021350106 111>2+Y +35 NUT, 1 M3.5
1-15 062260406 1|#~2026x4 SCREW, PAN M2.6X4
1-16 $34901001 ERE LA THREAD TRIMMER ARM
1-17 $34900001 NI YHIA-TF— THREAD CLAMP OPENER
1-18 153219001 RN AY A MOVABLE KNIFE COLLAR
1-19 $34899001 NPT A MOVABLE KNIFE ASSY
1-19-1 $34898001 1MATV>TE 14 PIN, SPRING M1.4
1-20 141542001 3|45 %318 SCREW, FLAT M3.18
1-21 $34897001 114 by THREAD HANDLER
1-22 S01694001 1|45 %x238x4 SCREW, FLAT M2.38X4
1-23 $34896001 1aF1ngdq FIXED KNIFE BRACKET
1-24 061300416 2|% 5 am3xa SCREW, FLAT M3X4
1-25 $34895001 1aF1n FIXED KNIFE
1-26 018260832 2|7 F+ K b 26X8 BOLT, SOCKET M26X8
1-27 S$34894001 1M1 bv7or114 THREAD GUIDE PLATE
1-28 $34893001 =R AN MR & & FIXED KNIFE SET BRACKET
1-29 062300512 2|#~3a3xs SCREW, PAN M3X5
1-30 $34889101 L ERNVE A THREAD CLAMP ASSY
1-30-1 $34890001 11 rYH3U THREAD CLAMP (V)
1-30-2 $34891101 111 +YH3D THREAD CLAMP (D)
1-30-3 $34888101 11 bYhIMm THREAD CLAMP (M)
1-30-4 $34892001 1WA MY hIF-TFTF—-E> THREAD CLAMP OPENER PIN
1-30-5 062020416 2|F~2a2x4 SCREW, PAN M2X4
1-30-6 021020106 2|7y b2 NUT, 1 M2
1-31 542515001 2|V A%T26X35 SCREW, M2.6X3.5
1-32 $34887001 1MaFsnxryTix FIXED KNIFE PRESSER SPRING
1-33 $34886001 1aFq1nd4Ti%U FIXED KNIFE PRESSER SPRING (U)
1-34 $34885001 1A4T 7L - U PRESSER PLATE (U)
1-35 004401003 2| +% 35 xT4X10 SCREW, FLAT M4X10
1-36 152904001 1| 2%xv4837 SCREW, M4.37
1-37 104336003 1|vx%xv238 SCREW, M2.38
1-38 $34884000 1 +—-FF—-1i% OPENER SPRING
1-39 060630312 2|(/%1 > K 238-56X3 SCREW, BIND M2.38-56X3
1-40 021400202 1122+ ba NUT, 2 M4
1-41 062300416 2|+ ~X2aM3X4 SCREW, PAN M3X4

118-980-403
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L2. ZEIB/L—/\ER( — > X'{t4k) / Double chain stitch looper mechanism(Jeans
specification) / Doppelkettenstichgreifer(Jeans-Ausfiihrung) / Mécanisme du boucleur

pour point de chainette double(Spécifications pour les Jeans) / Mecanismo del
_oresilladora de double cadeneta(Especificaciéon para Jeans)

L
(L“/. @l 4\ A\

83 82 80
31
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78
77 75 75 92

118-980-309
R2.

K BR(Y — > X14§) / Thread trimmer mechanism(Jeans specification) /
Fadenabschneidevorrichtung(Jeans-Ausfuhrung) / Mécanisme de coupe-

fil(Spécifications pour les Jeans) / Mecanismo de la cortadura de hiros(Especificacion
para Jeans)

@—128
5 6—% &4

118-980-403
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L2. ZER/L—/YER(Y — > X{14K) / Double chain stitch looper mechanism(Jeans

specification) / Doppelkettenstichgreifer(Jeans-Ausfihrung) / Mécanisme du boucleur

pour point de chainette double(Spécifications pour les Jeans) / Mecanismo del

presilladora de double cadeneta(Especificacién para Jeans)
REF.NO. CODE |QTY Er Ao NAME OF PARTS RM
29 $37696001 1Moo 1bhPrF1C) GIMP GUIDE (C-))
31 $37726001 11 r*UL—F518 THREAD TRIMMER LEVER BRACKET (B)
36 $37723001 1|m 71 K918 UPPER MOVABLE KNIFE (B)
38 $37720001 o821 r29zT LOWER THREAD PRESSER
39 060350616 | 1|/¢1> K3.5x6 SCREW, BIND M3.5X6
75 $35048101 IR eI TENSION RELEASE LEVER
76 $35049001 11 haniLiK=—9s TENSION RELEASE LEVER SHAFT
77 025680132 | 2|eS¥#Hx>aMa37 WASHER, PLAIN S 4.37
78 048030342 | 2|+ x7E3 RETAINING RING, E3
79 $35050001 T[v=ix—1 r 2 2 LOOPER TENSION RELEASE
80 $35051001 11 hanxFaey s TENSION RELEASE PLATE
82 025350236 | 2|e5¥#%xF135 WASHER, PLAIN M 3.5
83 062350516 | 2|>~23.5x5 SCREW, PAN M3.5X5
89 $37752001 1120-r7FL—F18-) THROAT PLATE 1.8())
92 $35057001 11 ranxL—ix THREAD RELEASE LEVER SPRING
101 $37721001 IBZEAEEET £ LOWER THREAD PRESSER BRACKET
102 148407001 12arsrr3vesL DOWEL PIN(L)
103 $37724001 1o xxv238 SCREW , M2.38
104 $37725001 IPZE R T TAL LOWER THREAD PRESSER SPRING
105 021630102 | 1|>v r1v a2 NUT, 1 M2
106 535120001 2INDAL R TLFAHYS THREAD GUIDE DISC
107 $35118001 AU rFas oz TENSION SPRING
108 $35119001 IVEAY PF TZRT STUD SCREW 3.18
L _ _ N 118-980-309
R2. %)Y BR(P — > X11#K) / Thread trimmer mechanism(Jeans specification) /
Fadenabschneidevorrichtung(Jeans-Ausfuhrung) / Mécanisme de coupe-
fil(Spécifications pour les Jeans) / Mecanismo de la cortadura de hiros(Especificacion
| ara Jeans)
REF.NO. CODE |qQ'TY Er A1 NAME OF PARTS RM
<L1 14-18mm>
2 537673001 1|1 E5 /LR MOVABLE KNIFE {L1;iRg
3 $37669001 11 FHaLL MOVABLE KNIFE (L1)(L
4 537665000 | 1|1 pH/s%L1 THREAD HANDLER L1
5 $37661001 11 E9ns E9hLLl MOVABLE KNIFE DRIVING CAM (L1)
<L2 18-22mm>
2 $37674001 1|1 E5 LR MOVABLE KNIFES % ;
3 $37670001 11 FHaLaL MOVABLE KNIFE (L2)(L
4 537666000 | 1|1 r#/5%L2 THREAD HANDLER
5 $37662001 1L F9NT EShLL2 MOVABLE KNIFE DRIVING CAM (L2)
<L3 22-26mm>
2 $37675001 1|14 K/ L3R MOVABLE KNIFE$ %R;
3 537671001 11 F5aLsL MOVABLE KNIFE (L
4 537667000 | 1|1 r#/s%13 THREAD HANDLER L3
5 $37663001 11 E9NT Ko hLL3 MOVABLE KNIFE DRIVING CAM (L3)
<L4 26-30mm>
2 $37676001 1|1 E&/\LaR MOVABLE KNIFE {L4;2Rg
3 $37672001 11 F5/LaL MOVABLE KNIFE (L4)(L
4 537668000 | 1|1 rH/5%L4 THREAD HANDLER L4
5 $37664001 RSV A E VAV MOVABLE KNIFE DRIVING CAM (L4)
6 $37660001 HESE P SHOULDER SCREW , M4
7 021400202 | 1|2¥2F vV ba 2 M4
8 $37654000 | 1|+ 3¥# % WAs’HER AVE
Y $37655001 1| 244 THHx KNIFE SUPPORTWASHER
10 141542001 2(#5%x3.18 SCREW, FLAT M3.18
11 $37656001 1A r%UULoL—s 3 THREAD TRIMMER LINK LEVER (J) ASSY
12 $34881001 HESE A SHOULDER SCREW, M
13 021400202 | 1[2v2+v ra NUT,2M
14 $37820001 1|Ursov7o7L—t1o3 LINK FURCRUM PLATE ASSY
15 062400616 | 2|+ ~2maxe SCREW, PAN M4X6
16 $37652001 1|EFO83L SPRING (L
17 $37653001 HELPAET SPRING (R
18 062300416 | 2|+ ~2am3x4 SCREW, PAN M3X4
19 534906000 | 1|1 rxUmFAx5L THREAD TRIMMER ARM BUSH
20 062260612 [ 2|>~22.6x6 SCREW, PAN M2.6X6
21 $37659001 1|1 F%ULIS— 58 THREAD CUTTER LEVER ARM (B)
22 018401022 | 1|7+ #J haxi0 BOLT, SOCKET M4X10
23 $37858000 | 1|=— K E>axs NEEDLE PIN 4X8
24 $37700001 1[#4T7L— U PRESSER PLATE (L)JZ
25 004401003 | 2|+%35x Yax10 SCREW, FLAT M4X10
28 153787001 2|2 4%2238 SCREW, M2.38
118-980-403




S. E#t)") B8R / Upper thread trimmer mechanism /Oberer Fadenabschneider/
Mécanisme de la coupe-fil supérieur / Mecanismo de la recortadara de orillos superior

118-980-409
T. $tHEIEH23R1% / Synchronizer / Synchronisator / Synchronisateur / Sincronizador

11 12 9

118-980-501
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S. %t B8{% / Upper thread trimmer mechanism /Oberer Fadenabschneider/
Mécanisme de la coupe-fil supérieur / Mecanismo de la recortadara de orillos superior

REF.NO. CODE  [qQTY EL X1 NAME OF PARTS RV

1 $35058001 | 1|1 rxuL/i-Y% THREAD TRIMMER LEVER SHAFT

2 $35059001 | 1[4 r%yLss— THREAD TRIMMER LEVER

4 048050342 | 1|~ x7Es RETAINING RING, E5

5 $35060001 | 1|€v h55— SET COLLAR

6 014400432 | 1|7+ # 3axa SET SCREW, SOCKET (CP) M4X4

7 $35361001 | 1|1 rxuUL/K-n>7 THREAD TRIMMER LEVER HAMMER

8 $35362001 | 1|1 r¥uFavLvzy THREAD TRIMMER ADJUST SCREW

9 021350106 | 1[1v23v #35 NUT, 1 M3.5

10 $35235001 | 1|s/5>7#9xE> CLAMP SUPPORT PIN

11 021300302 | 1[3va+v 3 NUT, 3 M3

12 $35364001 | 2|k x % Yax26 SET SCREW, M4X26

13 021400202 | 2[2v2Fv b4 NUT, 2 M4

15 018401022 |  2|7+# raxio BOLT, SOCKET M4X10

16 014060632 | 2|77 h x6x67 % 3 SET SCREW, SOCKET (CP) M6X6

118-980-409
T. $tiI@4&EH25R1R / Synchronizer / Synchronisator / Synchronisateur / Sincronizador
REF.NO. CODE [qTy T NAME OF PARTS RMVJ

1 $34945000 | 1|vs KoL 11464 SPEED COMMAND PLATE 64

2 $34946001 | 1|71>vL11% STOP COMMAND PLATE

3 237941001 | 1|>>20F 142 341367 SYNCRONIZER ASSY (#13G7)

3-1 226391001 | 1|a-ksi>k CORD BAND

4 $02687201 | 1|4 vavsryz SYNCHRONIZER SUPPORT

5 062020805 | 2|+~a2xs SCREW, PAN M2X8

6 $07885000 | 1|4 vavxA#Ticvs. SYNCHRONIZER SUPPORT PACKING

7 113431002 | 1|¥#% WASHER

8 062501006 1|#~35X10 SCREW, PAN M5X10

9 $03327000 | 1|v>vmFr1HivE SYNCHRONIZER PACKING

11 $34947001 | 1|Np# 4 T4 NP SUPPORT BRACKET

12 062401016 | 3|+ ~2ax10 SCREW, PAN M4X10

13 025040232 | 2|e>##HxF2v4a WASHER, PLAIN M 4

14 062401616 | 2|+ ~a4x16 SCREW, PAN M4X16

118-980-501
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. ZZ[ERS{% / Air pressure mechanism / Luftdruck /
Mécanisme de la pression d’air/ Mecanismo de la presién de aire
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U . ZZ[ERS{% / Air pressure mechanism / Luftdruck /
Mécanisme de la pression d’air / Mecanismo de la presién de aire

-42-

REF.NO. CODE Q'TY B x4 NAME OF PARTS RM
1 $35349101 120> 410X157 2 CYLINDER 10X15 ASSY
1-1 $12150000 2|k — 2 T EM-5HL-4 TUBE ELBOW (M-5HL-4)
1-2 $34925101 NI hIZ X)L EHHT THREAD RELEASE CYLINDER SUPPORT
1-3 $35351001 IPDPZ 1=V CYLINDER ROD
3 $35305001 1|oyr4aY FEY CYLINDER ROD PIN
4 048030342 2| b XTE3 RETAINING RING, E3
5 $10243000 1|1F148>%7 5> 7NK-3N CORD HOLDER (NK-3N)
6 062400812 1|+ ~24x8 SCREW, PAN M4X8
7 $35350000 2|21 > 416X10 CYLINDER 16X10
8 $35358000 12U 416X157 A CYLINDER 16X15 ASSY (A)
8-1 $35359000 2|2 =N"—=H T IFK UNIVERSAL ELBOW
10 $35352001 121> 410X155%7 3 CYLINDER 10X15 (S) ASSY
10-1 $12150000 2|k — Z TV KM-5HL-4 TUBE ELBOW (M-5HL-4)
10-2 $35397000 U EREVEPE UPPER THREAD TRIMMER SENSOR
10-3 $35351001 IPDPZEI=PA CYLINDER ROD
10-4 S$34916001 PYPE " CYLINDER SUPPORT
12 $35305001 1|>V40v rFEY CYLINDER ROD PIN
13 048030342 2| F X 7E3 RETAINING RING, E3
14 $35360000 1121 > 463X1007 2 CYLINDER 63X 100 ASSY
14-1 $35426000 2|z £ 10-4 ELBOW 10-4
15 S$35417000 1|z 7—-+—210x6.5-11(L=1100) | AIR TUBE 10X6.5-11 (L= 1100)
16 $35909000 1| 7—+%—210x6.5-18(L=1100) | AIR TUBE 10X6.5-18 (L= 1100)
17 $35367000 1|T7-%—24x25-9 (L=1130) |AIRTUBE 4X2.5X-9 (L=1130)
18 $35368000 1|z 7-#%—24x2.5-10(L=1090) |AIR TUBE 4X2.5-10 (L =1090)
19 $35369000 1|z 7-#—24x25-7 (L=1150) |AIRTUBE 4X2.5-7 (L= 1150)
20 $35370000 1|z 7—-#*—24x25-8 (L=1100) |AIR TUBE 4X2.5-8 (L= 1100)
21 $35371000 1|7 —*—28x25-14(L=1370) |AIR TUBE 4X2.5-14 (L =1370)
22 $35372000 1|z 7—-#%—248x25-17(L=1595) |AIR TUBE 4X2.5-17 (L = 1595)
24 $35374000 1|z 7—+k—24x25-1 (L=100) AIR TUBE 4X2.5-1 (L= 100)
25 $35375000 1|z 7-#%—-248x25-12(L=360) |AIRTUBE 4X2.5-12 (L =360)
26 $35376000 1|z 7—-%—-248x25-13(L=320) |AIRTUBE 4X2.5-13 (L=320)
27 $35377000 1| 7 -k —24x2.5-3 (L=1405) |AIRTUBE 4X2.5-3 (L= 1405)
28 $35378000 1|7 -k —248x25-4 (L=1355) |AIRTUBE 4X2.5-4 (L= 1355)
31 $35355000 1120 416X15%7 3B CYLINDER ASSY 16X15 ASSY (B)
31-1 $35354000 2{k—2=vy TNy 3 TUBE NIPPLE ASSY
31-1-1 $35356000 MNaz=rn-4r5- UNIVERSAL T-JOINT
31-1-2 $35357000 2|1A L — Y X¥FS STRAIGHT JOINT 5
32 $12104000 1|l2=4>714 UNION-Y 4
34 158581000 2la—-FFRLd#24 CORD HOLDER (24N)
35 032422003 2|+ IEZ XT4.1X20 WOOD SCREW, ROUND M4.1X20
36 $S11817000 119 5 > 7NK-18N CLAMP NK-18N
37 062400816 1|+ ~204x8 SCREW, PAN M4X8
38 S04557000 (/8> 2 1 PLTIM BAND PLTIM
39 340400001 4l 1418 F BEAD BAND
40 152969001 1a—-Fo4H94IHZ CORD SUPPORT
41 062350616 1|+ ~2M3.5X6 SCREW, PAN M3.5X6
44 $35460000 2|2Ea> SPEED CONTROLLER
45 $13955000 2lz7Pv75 AIR BOLSTER
<-01><_tFT%%)+) B/FORUPPER AND LOWER THREAD TRIMMER >
<-02>< T — > X{L#R/JEANS SPECIFICATION >
9 $35353000 120 416X307 2 CYLINDER 16X30 ASSY
9-1 $12150000 1|4 — X TV HEM-5HL-4 TUBE ELBOW (M-5HL-4)
9-2 $35396000 HPEEREVE PR LOWER THREAD TRIMMER SENSOR
9-3 $11433000 1|k =2 =Y Fiams HOSE NIPPLE (4M5)
2 $35398000 1|z 7—+—28x25-5 (L= 1440) [AIRTUBE 4X2.5-5 (L= 1440)
30 $35399000 1|z 7—-%—248x25-6 (L=1490) [AIR TUBE 4X2.5-6 (L= 1490)
<-02>< T — > X{LHR/JEANS SPECIFICATION >
50 S$37737001 1) 410X15)7 2 CYLINDER
50-1 $12150000 2|k — 2TV EM-5HL-4 TUBE ELBOW (M-5HL-4)
50-2 $35351-001 PP =PI CYLINDERROD
50-3 $37866-000 1|lvLrEREY CLEVISPIN
51 $35305001 1|yy>4aY FES CYLINDER ROD PIN
52 048030342 2| b X T7E3 RETAINING RING, E3
53 $37738000 1|T 7 -k — 24X2.5-20 AIR TUBE 4X2.5-20 (L = 1350)
54 $37739000 1| 7 -k — 24X2.5-21 AIR TUBE 4X2.5-21 (L = 1400)
55 $37863000 1|T 7 — %k — Z4X2.5-3) AIR TUBE 4X2.5-21 (L= 100)
56 $37864000 1|T 7 — & — R4X2.5-4) AIR TUBE 4X2.5-21 (L= 100)
57 $12104000 2|la=A>714 UNION-Y 4
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. ZB[ER{% / Air pressure mechanism / Luftdruck /
Mécanisme de la pression d’air / Mecanismo de la presién de aire
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U . Z2[ER84% / Air pressure mechanism / Luftdruck /
Mécanisme de la pression d'air / Mecanismo de la presion de aire

-44-

REF.NO. CODE Q'TY e xq NAME OF PARTS RM
42-1 $35389001 1lz7—-a2=Y s 3 AIR UNIT ASSY
42-1-1 $35386000 1|FRZZY +7 3 (FR) UNIT ASSY
42-1-1-1 $32354000 1|PTF—X1/4 PT-JOINT 1/4
42-1-1-2 $09231000 1| R=71/4 BALL VALVE (1/4)
42-1-2 $35382000 EERAE DIVERTER
42-1-3 $35395000 1|L¥2L—4%RS55 REGULATOR (R55)
42-1-4 $35423000 1|3 %2410-38 CONNECTOR 10-3/8
42-1-5 $35424000 1T % 10-1/4 ELBOW 10-1/4
42-1-6 $35425001 MNZT7—a2=ZYrMIYHTT24 AIR UNIT SET PLATE
42-2 031553202 2|7 IEYT X T5.5X32 WOOD SCREW, ROUND M5.5X32
42-4 031553202 2|7V EY X TU55X32 WOOD SCREW, ROUND M5.5X32
42-5 $35379100 1|z 7—-%—210x6.5-15 (L=780) |AIR TUBE 10X6.5-15 (L = 780)
42-6 $35380100 1|7 —-%—210x6.5-16 (L=710) |AIRTUBE 10X6.5-16 (L=710)
42-7 $35151100 TN TN=%2R VALVE HARNESS
<-00><_t%4%)¢) B /FORUPPER THREAD TRIMMER >
42 $35461001 1MT7-a2=y b7 3B AIR UNITSET (B)
42-3 $35462101 1IN\ vJazyry s VALVE UNIT ASSY
42-3-1 $35463000 | 1|viL/q KT Y3 SOLENOID VALVE ASSY
42-3-1-1 $12160000 1]/5LFvz3153-N VALVE VZ3153-N
42-3-1-2 $12161000 3|/8LFvz3143 VALVE VZ3143
42-3-1-3 $35383000 1T KrRz=4+>10-1/8 ELBOW UNION 10-1/8
42-3-1-4 140682001 114> SILENCER
42-3-1-5 153274001 218k x> CAP 1/8
42-3-1-6 $04897000 17574 PLUG 4
42-3-2 018503036 2|7+ %I h5X30 BOLT, SOCKET M5X30
42-3-3 028050243 2|82 ¥ H %25 WASHER, SPRING 2-5
42-3-4 $35384100 AV VALVE ASSY
42-3-4-1 $36753000 1{/%L FVF5120 VALVE (VF5120)
42-3-4-2 $36744000 1|\N=72=4>10-38 HALF UNION 10-3/8
42-3-4-3 $36743000 2|TIL£10-3/8 ELBOW 10-3/8
42-3-4-4 $36742000 1rrLrey— SILENCER
42-3-4-5 $36532100 1125138 EXHAUST THROTTLE VALVE 3/8
42-3-5 062403515 2|+ ~N14x35 SCREW, PAN M4X35
42-3-6 $35394001 AV AL L & VALVE SET BRACKET
<-01><_tT%4%)") FH/FORUPPER AND LOWER THREAD TRIMMER >
42 $35422001 1MT7-2=9yrvhs3a AIRUNITSET (A)
42-3 $35390101 1M\ 7Fa=yrss VALVE UNIT ASSY
42-3-1 $35393000 1|\vbL /4 KN T7 3 SOLENOID VALVE ASSY
42-3-1-1 $12160000 2|/%)L 7 VZ3153-N VALVE VZ3153-N
42-3-1-2 $12161000 3|/%JLFvz3143 VALVE VZ3143
42-3-1-3 $35383000 1T =4>10-1/8 ELBOW UNION 10-1/8
42-3-1-4 140682001 1|14y SILENCER
42-3-1-5 153274001 2118b X € > CAP 1/8
42-3-1-6 $04897000 117574 PLUG 4
42-3-2 018503036 2|7+ &I b5X30 BOLT, SOCKET M5X30
42-3-3 028050243 2|XFx Y H 25 WASHER, SPRING 2-5
42-3-4 $35384100 LR AV P VALVE ASSY
42-3-4-1 $36753000 173V FVF5120 VALVE (VF5120)
42-3-4-2 $36744000 1(N=72=74>10-38 HALF UNION 10-3/8
42-3-4-3 $36743000 2|TILK10-3/8 ELBOW 10-3/8
42-3-4-4 $36742000 1HrLot— SILENCER
42-3-4-5 $36532100 TNTH2KD38 EXHAUST THROTTLE VALVE 3/8
42-3-5 062403515 2|7+ ~134x35 SCREW, PAN M4X35
42-3-6 $35394001 AV ANDY & & VALVE SET BRACKET
118-980-514




. BIESRA1R / Power supply equipment mechanism / Stromversorgung /
Mécanisme de |'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

18 17 1623 3025

o ———— —— ——

N e — —— ——

118-980-515
-45-




V. BELER / Power supply equipment mechanism / Stromversorgung /
Mécanisme de I'equipment en alimentation électrique /
Mecanismo del equipo de alimentacién de corriente

REF.NO. CODE Q'TY EL X4 NAME OF PARTS rRM|
1 $35433101 1xe>47 3 X-SENSOR ASSY
1-1 $35152000 1|xe>% X-SENSOR
1-2 $35185101 1XerHrUYr14 X-SENSOR SET PLATE
1-3 $10856001 1|+¥ 5 %T2x8 SCREW, FLAT M2X8
2 $35161001 1lye>#7 3 Y-SENSOR ASSY
2-1 $35153000 1yer ¥ Y-SENSOR
2-2 $10856001 1+¥5%xT2x8 SCREW, FLAT M2X8
2-3 $35164001 1yt bUYr12 Y-SENSOR SET PLATE
3 062400812 2|+ ~14xs SCREW, PAN M4X8
4 025040234 2|lES¥HRxFaYa WASHER, PLAIN M 4
5 $35434001 1RE>H 7 3 R-SENSOR ASSY
5-1 S$35154000 1|RE>H R-SENSOR
5-2 $35298001 1RECH MUY 12 R-SENSOR SET PLATE
5-3 $10856001 1|+45%xT2x8 SCREW, FLAT M2X8
5-4 $04557000 117> 2 1PLTIM BAND PLTIM
6 $35160000 1| 7oErswy 3 SAFETY SWITCH ASSY
6-1 $10546000 1|24 vFD2mvaO -3 SWITCH (D2MV) ROLLER
7 S05973001 1M YT 514 SET PLATE
8 062301606 2|3 ~aM3X16 SCREW, PAN M3X16
10 028030243 2|8x ¥ H %23 WASHER, SPRING 2-3
14 $35157001 1hAve—to¥—-73 CUTTER SENSOR ASSY
14-1 $35158000 1Nhvsr—toH— CUTTER SENSOR
14-2 $35162001 L PEEE DL ERNE & € CUTTER SENSOR SET PLATE
14-3 062300806 2|3 ~03x8 SCREW, PAN M3X8
14-4 028030243 2|2 HHx2-3 WASHER, SPRING 2-3
15 062400812 2|+ ~34x8 SCREW, PAN M4X8
16 $35159000 1EMRAYF Y 3 EM-SWITCH ASSY
16-1 $32109000 1|2 1Y FEB2011G SWITCH EB2011G
17 $35165009 1 RLYFHIN— SWITCH COVER
18 062400812 2|+ ~34x8 SCREW, PAN M4X8
21 511816000 3|7 5> 7NK-2N CLAMP NK-2N
22 062400812 3|+ ~104x8 SCREW, PAN M4X8
23 $10243000 1|18>%7 5> 7NK3N CORD HOLDER (NK-3N)
25 $11816000 1175 > 7NK-2N CLAMP NK-2N
27 $11816000 2|7 5> 7NK-2N CLAMP NK-2N
28 $10243000 110> %25 > 7NK-3N CORD HOLDER (NK-3N)
29 552907000 2|3 = KRILE#10 CORD HOLDER (10N)
30 062400812 6|+ ~14x8 SCREW, PAN M4X8
31 062400812 3|+ ~234x8 SCREW, PAN M4X8
32 025040232 2|eSH¥HRxF1Y4 WASHER, PLAIN M 4
33 062400812 2|+ ~34x8 SCREW, PAN M4X8
34 025040232 2|eS¥HRxFY4 WASHER, PLAIN M 4
35 $35405000 1ax721721711 CONNECTOR (172171-1)
36 $11730100 1|7—-2+>700 EARTH WIRE (700)
37 $36381000 11axs453p CONNECTOR (3P)
38 $36382000 1azxs%12pP CONNECTOR (12P)
39 $36681000 1MNazxs8—-%+v7 CONNECTOR CAP
40 $36682000 1Max28—-%+vv7 CONNECTOR CAP
41 143485001 1MNazx28—-%+v7 CONNECTOR CAP

118-980-515




W. B&tREE1R / Foot switch pedal mechanism / FuBbetatigung /
Mécanisme de la pédale / Mecanismo del pedal

118-980-651
X1. £ — 2%/ Motor mechanism/Motor/Mécanisme du moteur/Mecanismo del motor

<A KZLZXA vy F7 I /PUSHBUTTON SWITCH ASSY >

138-980-650
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W. P&tRRE3{R / Foot switch pedal mechanism / FuBbetatigung /
Mécanisme de la pédale / Mecanismo del pedal
REF.NO. CODE |[qQTY EL x4 NAME OF PARTS
1 $35004001 1oy rzrysr523 FOOT SWITCH PLATE ASSY
1-1 S35005001 172V brRA4YFH 3 FOOT SWITCH ASSY
1-3 034311302 | 10|+%35E4 2 ¥3.1x13 WOOD SCREW, FLAT M3.1X13
1-4 159150009 4T L+>205 CAP
1-5 501825001 | 2|7314n~ TREADLE HOOK
1-6 031312006 | 2|=1®% 2 v3.1%20 WOOD SCREW, ROUND M3.1X20
<#7%a25—Y/OPTION PARTS >
2 $39909001 1|7ErR19F73 HAND START SWITCH ASSY
2-1 $39913001 Hzx1yFruvrrs SWITCH SET PLATE
2-2 $39914001 1z 1 9% Lss—i82 SWITCH LEVER SPRING
2-3 $39915000 | 1|7Erz21v ¥ HAND SWITCH
2-4 $39910001 1219 Fn0= SWITCH COVER
2-5 $39911001 1|24 v2L8-L SWITCH LEVER (L)
2-6 $39912001 1|24 v LIt=R SWITCH LEVER (R)
27 $34922101 NESED STUD SCREW, M4
2-8 $34966001 | 2|&>xvma STUD SCREW, M4
2-9 021400202 | 3|2v 24y ka4 NUT, 2M4
2-10 146124001 | 2| x %238 SCREW, M2.38
2-19 060300616 | 2|/51> K3x6 SCREW, BIND M3X6
2-12 S04557000 1[/¢> 2 1 PLTIM BAND PLTIM
2.3 060400816 | 2|/t > Kaxs SCREW, BIND M4X8
118-980-651
X1. F—2B{&R/Motor mechanism/Motor/Mécanisme du moteur/Mecanismo del motor
REF.NO. CODE |qQTY rY; NAME OF PARTS
<HB#E><100v>
1-191 $36885001 1o kar21yFss
<=t><200V>
1-191 $36886001 FURELASAwF IR
<1PHASE>
<110V>
1-191 $36887001 PUSH BUTTON SWITCH ASSY
<200V,220V >
1-191 $36888001 PUSH BUTTON SWITCH ASSY
<230V,240V>
1-191 $36889001 PUSHBUTTON SWITCH ASSY
<3PHASE>
<220V>
1-191 $36890001 PUSH BUTTON SWITCH ASSY
<380V,415V>
1-191 $36891001 PUSH BUTTON SWITCH ASSY

138-980-650




X2. F— ZB{&/Motor mechanism/Motor/Mécanisme du moteur/Mecanismo del motor
1-8 1-89 1-90 1-91
""""""" 1-92 1-102 1-104
1-10 s
Standard type
ELaA47
1-5 1-131-141-15 1-21 1-1 1-28 1-167 1-29 1-93 1-103

1-38  1-391-401-41 1-48

1-19 1-201-211-22 | 1-24 1-35
1-23 1-25 1-34
[ 1-32 |
T -3
\ —
1-511-521-53 1-55  1-641-1651-66 1-67 \
/ 1-78 1-80 1-82

1-149 1-150 1-54 1-1611-62

: ZQT
S—\
1-76 1-77 1-79 1-81  1-166-1 1-166-21-166-3

1-180

W

1-190

138-980-650
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X2 . F — 2% /Motor mechanism/Motor/Mécanisme du moteur / Mecanismo del motor

REF.NO. CODE Q'TY EL A NAME OF PARTS R
1 X 1|1£E—-422=vh MOTOR UNIT
1-1 $35913001 3| MY FEILE MOUNTING BOLT
1-2 $35914001 3|14 % WASHER
1-3 $35915001 3|82 H %8 WASHER, SPRING M8
1-4 $35916001 3| v bM8 NUT, M8
1-5 X 1 ¥vo57T75907 REVERSE ROTATION SOCKET
1-6 P 1\ Y12 ADAPTER
1-7 X 2|SW-PW-PF N X ¥ SCREW, PAN (SW-PW-P)
1-8 X Y2 2A END COVER
1-10 $35919001 2 |SW-PW-PF N R T SCREW, PAN (SW-PW-P)
1-13 $35921001 1|p-BSFANRY SCREW, PAN (P-BS)
1-14 $35922001 2|7y F v 72> 1.25F TERMINAL PIN (1.25F4)
1-15 $35923001 UAVES &/ B WASHER, TOOTH
1-16 $35924001 117 v ¥ 26.3X45 BUSH 6.3X4.5
1-17 $35925001 2|PFNRY SCREW, PAN (P)
1-18 $35926001 Norxvsrhry FITTINGS
1-19 X 1|Fvva BUSH
1-20 $35930001 1|10 F%+vv 7 NYLON CAP
1-21 X 13x24%23191 CONNECTOR 3191
1-22 $35934001 117 v ¥ 26.3X45 BUSH 6.3X4.5
1-23 $35935001 2|F v kM10 NUT, M10
1-24 $35936001 12 HFHZR10 WASHER, SPRING M 10
1-25 $35937001 2|94 % WASHER
1-26 $35938001 1FavteaKILE ADJUSTING BOLT
1-27 $35939001 1|~N=2 BASE
1-28 $35940001 1|Ix=2E> BASE PIN
1-29 $35941001 2| b XTE9 RETAINING RING, E9
1-30 X 1|72Lb=L2xF7—4293 FRAME STATOR ASSY
1-31 $35943001 3|vxxy SCREW
1-32 X 11a-#% ROTOR
1-33 $35945001 1|X7 > 7 #6203 BALL BEARING, #6203
1-34 $35946001 1|R71) > 7 #6204 BALL BEARING, #6204
1-35 $35947001 1|17va-Fx7)> Y PRELOAD SPRING
1-36 $35948001 3|SW-PF AR Y SCREW, PAN (SW-P)
1-37 $35949001 17545 vb BRACKET
1-38 $35950001 1M1v5yFaqrss CLUTCH COIL ASSY
1-39 X 1KESAFALNRN=9 3 DRIVE MEMBER ASSY
1-40 $35953001 1| ¥FHx WASHER
1-41 $35954001 1|SW-PpFARY SCREW, PAN (SW-P)
1-42 $36334001 1|pFAzxy SCREW, PAN (P)
1-43 $35955001 1| a~R—4 SPACER
1-44 $35956001 1F1a>20y7 NYLON CLIP
1-45 $35957001 PR E=PE L i NYLON CAP
1-46 $35958001 1[2x24%2319 CONNECTOR 3191
1-47 $35959001 1|~X71) > 7 #6302 BALL BEARING, #6302
1-48 $35960001 1K) Forik—=43 DRIVEN MEMBER ASSY
1-49 $35961001 M7y WASHER
1-51 $35962001 1|% —5X5X18 KEY 5X5X18
1-52 $35963001 NWo5vFoy CLUTCH SHAFT
1-53 $35964001 1| &Y % —ax13 WOODRUFF KEY 4X13
1-54 $35936001 11824 %10 WASHER, SPRING M10
1-55 $35965001 1% v bMm10x1 NUT, M10X1
1-62 $35970001 1|\ hE91% ARMATURE
1-64 $35971001 1|R7Y 27 #6202 BALL BEARING, #6202
1-66 $35972001 3|y xxY SCREW
1-67 $35973001 1aF1a7s3 FIXED CORE ASSY
1-68 $35974001 HENPEEEE AT SCREW, TAPTITE M4
1-70 $35975001 1|1r1a>2Uv7 NYLON CLIP
1-71 $35976001 PR 4P R NYLON CAP
1-72 $35977001 112x743191 CONNECTOR 3191
1-76 $35978001 1|PH7 TSy b LOAD SIDE BRACKET

138-980-650
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X2. £ — ZB{%R/Motor mechanism/Motor/Mécanisme du moteur/ Mecanismo del motor

1-89 1-90 1-91

1-92 1-102 1-104

EEIAT

1-5 1-131-141-15 1-27 1-1 1-28 1-167 1-29

1-38  1-391-401-41 1-48

1-19 1-201-211-22 | 1-24

1-23 1-25 1-34

| — 1-32
I e

1-511-521-53 1-55

1-641-1651-66 1-67

1-149 1-150 1-54 1-1611-62

1-76 1-77 1-719 1-81  1-166-1 1-166-21-166-3

Tw

1-190

1-180

138-980-650
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X2. ¥ — 2B{%/Motor mechanism/Motor/Mécanisme du moteur/ Mecanismo del motor
REF.NO. CODE Q'TY e XA NAME OF PARTS RV

1-77 $35979001 117104 FILTER

1-78 $35980001 1A T14% PRESSER PLATE

1-79 $35974001 3|12V 7821 r2IMA SCREW, TAPTITE M4

1-80 $35981001 17—V PULLEY

1-81 $35982001 2 (SW-PW-PF~N XY SCREW, PAN (SW-PW-P)

1-82 535983001 1|~ hAHIN= BELT COVER

1-89 X VA, PAT END COVER

1-90 $35985001 1|pFAxy SCREW,PAN (P)

1-91 $36336001 1M+10>92Uy7 NYLON CLIP

1-92 $35986001 2|SW-PW-PFNX ¥ SCREW, PAN (SW-PW-P)

1-93 $35987001 1120484 TERMINAL BLOCK

1-102 $35919001 2|SW-PW-PFNX Y SCREW, PAN (SW-PW-P)

1-103 $35989001 1frUYHr 14 ADAPTER PLATE

1-104 X 1arFoy CAPACITOR

1-149 $36321001 17y 2 vt=10 WASHER, T=1.0

1-150 $36322001 2|7y ¥ xt=025 WASHER, T=0.25

1-161 $36323001 1FLr—%1% SPRING, BRAKE

1-163 $36324001 MN¥ry7 CAP

1-165 536325001 117va—-rkx7)>9 PRELOAD SPRING

1-166 $36326001 TN MNZLES SRy b BELT GUIDE ASSY

1-166-1 $36328001 IR BELT GUIDE

1-166-2 $36329001 VRS WASHER

1-166-3 $36330001 1FaoHuhr BOLT

1-167 $36327001 117va—-rk270UL9 PRELOAD SPRING

1-180 536332001 WWo5vFo273 CLUTCH SHAFT ASSY

1-190 X 1MNevJos57oerv3 CONNECTING WIRE ASSY

138-980-650
E R A / For domestic &i i F / For export
’r 8% %M/ | 3%/ Ty 3%/
Ref.No Name of parts 1 phase | 3 phase 1 phase 3 phase
100V 200V 110V | 200v-220V | 230v-240V | 220V 380V 415V

E-—41=y b - f

X2-1 MBTER LUNIT $36333001 | $36337001 | 536347001 }36350001 $36512001 536341003 $36344001 | 536346001
X777 3997

X2-1-5 | REVERSE ROTATION $35917001 « - « «
SOCKET
YPLET)

KoAE | e $35918001 « « « «-
SW-PW-PF A X Y

XeT | conw PN EW.PWepy [ 535919001 - -« - «
INDHIN—

X8 oot $35920001 — « « «

X2-1-19 ZU; : * $35927001 « «  [535928001 «  |s35927001 « -
X7 423191 $35931001 $35932001 $35933001

X121 CONNECTOR 3191 (8) < (% )(-BU) < < = ()(-BL) <

x2-130 |7V =AATF T3 1 635945001 | 536338001 | 536348001 | 536511001 | 536513001 | 536342001 « “
FRAME STATOR ASSY
n-2%

2132 | o S $35944001 | $36339001 |$35944001 « «  |$36339001 « «
K34 Tx28=43

X21-39 | MBER ASSY $35951001 | $35952001 |$35951001 « «  |535952001 «— «
INO A IN=—

x2-1-89 L 2T e $35984001 « «
aryFry

X21-104 | e ToR $35990001 | ==-=-n---=- $35990001 e o
wYVIF R}

X2-1-190 | e ING WIRE Assy | 536336001 — $36349001 -« « |s36343001 — «

-52-



Y.y kA—-JLKy 7 ZBFR/ Control box mechanism / Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

138-980-502
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Y.a> ba—JKy 7 &R/ Control box mechanism/ Schaltkasten /
Mécanisme du boitier de contréle / Mecanismo de la caja de controles

REF.NO. CODE Q'TY Er XA NAME OF PARTS R
1 $35484001 1MNe1¥anrs3 CONTROL CIRCUIT BOARD ASSY
1-6 $35883001 1MevvosFrer 3 CONNECTING WIRE ASSY
1-7 $35884001 1Mevvosserer73 CONNECTING WIRE ASSY
1-8 $35885001 17> by PRINT CIRCUIT BOARD
1-9 $35888001 1|7>8yFA-—ToFvvF ONE-TOUCH OPEN CATCH
1-10 $35889001 212997 Fva SQUARE BUSH
1-11 $35890001 4175y br=—FNo )y 7T FLAT CABLE CLIP
1-12 $35891001 21z v G Tvva EDGING BUSH
1-13 $35892001 21xTVAYRTE X Ty Y v — STOPPER WASHER
1-14 $35887001 IN=ELPZETAYS RATING LABEL
1-15 $35895001 8|SW-PW-PF AR T SCREW, PAN (SW-PW-P)
1-16 $35896001 3|SW-PW-PF N X ¥ SCREW, PAN (SW-PW-P)
1-17 $35897001 2|PFNRZRY SCREW, PAN (P)
1-18 $35898001 6|PH52Y SCREW, FLAT (P)
1-19 $35899001 1|34 RUBBER
1-20 $35866001 2|82 H % WASHER, SPRING
1-21 $35865001 2|ESHH X WASHER, PLAIN
1-28 $35491001 1MNevvossoers3 CONNECTING WIRE ASSY
1-29 $35492001 1MNevVJos57oer73 CONNECTING WIRE ASSY
1-30 $35493001 1eyvyosFrtrv3 CONNECTING WIRE ASSY
1-31 $35494001 1MNevvs5srer73 CONNECTING WIRE ASSY
1-32 $35495001 1MevvVos5Foer73 CONNECTING WIRE ASSY
1-33 $35496001 1evyvoFrter 3 CONNECTING WIRE ASSY
1-34 $35497001 1Nevvos5srers3 CONNECTING WIRE ASSY
1-35 $35498001 1MNeyvs5Foer73 CONNECTING WIRE ASSY
1-36 $35499001 1Y VIF€>73 CONNECTING WIRE ASSY
1-37 $35500001 LR AR S R AN CONNECTING WIRE ASSY
1-38 $35501001 1eyvoFotr73 CONNECTING WIRE ASSY
1-39 $35502001 1MNeyvsFoer73 CONNECTING WIRE ASSY
1-40 $35503001 1MevyJosFoer 3 CONNECTING WIRE ASSY
1-41 $35504001 1MeyvosFrtes3 CONNECTING WIRE ASSY
1-42 $35505001 1evvosFrers3 CONNECTING WIRE ASSY
1-43 $35506001 1MNevvJos5Foer73 CONNECTING WIRE ASSY
1-44 $35507001 1MNevvsFoer73 CONNECTING WIRE ASSY
1-46 $35847001 AN (UL) CORD CLAMP
1-47 $35848001 10|Ay x> THKE-+ LOCKING SUPPORT
1-48 $35849001 18|71 ¥4 K WIRE SADDLE
1-49 $35850001 HEE =P APV NYLON CLIP
1-50 $35851001 2|1FqQ>7Uy 7 NYLON CLIP
1-51 $35852001 17U by PRINT CIRCUIT BOARD
1-52 $35853001 1|7V hFNY PRINT CIRCUIT BOARD
1-53 $35854001 1|7V bR PRINT CIRCUIT BOARD
1-57 $35859001 1742 H-4H—-F FINGER GUARD
1-58 $35895001 13|SW-PW-PF AN X T SCREW, PAN (SW-PW-P)
1-59 $35860001 10|SW-PW-PF N X & SCREW, PAN (SW-PW-P)
1-60 $35861001 4|SW-PW-PF N2 Y SCREW, PAN (SW-PW-P)
1-61 $35862001 4|SW-PW-PF~NX T SCREW, PAN (SW-PW-P)
1-62 $35868001 10 |SW-PW-SUSFH N X ¥ SCREW, PAN (SW-PW-SUS)
1-63 $35864001 6|+ v b NUT
1-64 $35876001 6|lES¥HX WASHER, PLAIN
1-65 $35877001 6|/82HH % WASHER, SPRING
1-66 $35868001 4|SW-PW-SUSF N X ¥ SCREW, PAN (SW-PW-SUS)
1-71 $35845001 174058 - FILTER
1-74 $35893001 1lea—-=x FUSE
1-75 $35894001 1lea-X FUSE
1-76 $36884001 1evvoFrerv3 CONNECTING WIRE ASSY
1-99 $37618000 1|PROM980% 3 PROM980 ASSY
1-99-1 $37616000 1|PROM980-E PROM980-E
1-99-1 $37617000 1|PROM980-F PROM980-F

138-980-502
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© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des los accesorios inclufdos pueden variar.
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REF.NO. CODE Q'TY ELAq NAME OF PARTS RM
4 502766009 1|14 274144 33D COTTON STAND ASSY (3D)
4-4-1 062501406 2|+ ~a5x14 SCREW, PAN M5X14
4-4-2 021500106 | 2|12+ ks NUT, 1 M5
4-7-2 028050246 | 3|/ <x¥H %25 WASHER, SPRING 2-5
4-7-3 021500106 | 5|12+ ks NUT, 1 M5
4-11-2 062501006 1|#~2asx10 SCREW, PAN M5X10
4-11-3 021500106 111224V ks NUT, 1 M5
4-11-4 031452206 1|77 85%x22 WOOD SCREW, ROUND M4.5X22
5 $34915000 HIERN X B THREADER
6 149796001 1dak-2nrT9v% AIR TUBE WITH CONNECTOR
8 118837001 1|% Y77 3.4x70 SCREW DRIVER 3.4X70
9 101572101 1|% Y%7 55x190 SCREW DRIVER 5.5X190
18 114483002 HEVER SR OILER ASSY
19 117466000 1le>€ Y b PINCETTE
20 154702101 IER S PX OIL TANK
21 140342001 vy rreFss SOCKET WRENCH ASSY
<-00><_ %% ") BB /FOR UPPER THREAD TRIMMER >
7 $35133016 | 10|3 ¥ >/\) DOX558 (#16) | NEEDLE DOX558 (#16) |
<-01><_tTF%+%)+) B /FOR UPPER AND LOWER THREAD TRIMMER >
7 | $35133014 | 10|32 ¥ >/\1DOX558 (#14) | NEEDLE DOX558 (#14) |
<-02>< ¥ — > X{E##/JEANS SPECIFICATION >
7 $35133118 | 10|3 &> /2 DOX558 (#18) NEEDLE DOX558 (#18)
< #fi tH A3 / FOR EXPORT >
23 018084032 | 4|——rremereeev BOLT, SOCKET M8X40
24 028080242 | 4|~ WASHER, SPRING 2-8
25 025080232 |  4|-———rremereees WASHER, PLAIN M 8
26 159150009 | 4 |-—rmemmrmeeee OILCAP
118-980-910
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REF.NO. CODE Q'TY ELAAq NAME OF PARTS RM
<L1 14-18mm>
1 $38572001 173hxTTELEY ML) EXCHANGE PARTS SET (L1)
1-1 $38576101 1[L17L— bR 2 (L1) PLATE (R) ASSY
1-1-1 $37756001 1AHTFL—PrIRIVY 73 CLOTH PRESSER PLATE (J)(R1) SET
1-1-1-2 $37644001 AV EE NI NEEDLE PLATE (L1)(R
1-1-1-4 $37754001 11X/ FH%ITRILI CLOTH PRESSER (R-J)(L1)
1-1-2 $37673001 114 Ky /\L1R MOVABLE KNIFE L1;2 g
1-1-3 $37669001 114 Ky 0L MOVABLE KNIFE (L1
1-1-4 $37665000 11 FH8%L THREAD HANDLE
1-1-5 $37661001 RSP ZAV A NP PR MOVABLE KNIFE DRIVING CAM (L1)
<L2 18-22mm>
1 $38573001 173hxTELEY ML) EXCHANGE PARTS SET (L2)
1-1 $38578101 1{L27L—hRZ 3 (L2) PLATE (R) ASSY
1-1-1 $37727001 1|#4T7L—bIR2VUG 7 3 CLOTH PRESSER PLATE (J)(R2) SET
1-1-1-2 $37646001 1|/v) 4 2 L2R NEEDLE PLATE (L2)(R
1-1-1-4 $37690001 1|XR /A Y IRIL2 CLOTH PRESSER (R-J)
1-1-2 $37674001 11 K9 /\L2R MOVABLE KNIFES ;iR}
1-1-3 $37670001 11 KoL MOVABLE KNIFE (L
1-1-4 $37666000 11 bH/s%L2 THREAD HANDLER L
1-1-5 $37662001 RS2V AN F, PNV MOVABLE KNIFE DRIVING CAM (L2)

L3 22-26mm>
1 $38574001 1M73hrx7ELEY FL3) EXCHANGE PARTS SET (L3)
1-1 $38580101 1|L37L—FRZ 3 (L3) PLATE (R) ASSY
1-1-1 $37733001 1AHTFL—FIRZVYH Y 3 CLOTH PRESSER PLATE (J)(R3) SET
1-1-1-1 $37648001 IAVEE Ik NEEDLE PLATE (L3)(R
1-1-1-2 $37692001 1(X/#H%IR-IL3 CLOTH PRESSER (R J)(L3)
1-1-2 $37675001 114 Ky /\L3R MOVABLE KNIFE (L ;2Rg
1-1-3 $37671001 11 KL MOVABLE KNIFE (L3
1-1-4 $37667000 RS AL JK] THREAD HANDLE
1-1-5 $37663001 114 KNy KyhALs MOVABLE KNIFE DRIVING CAM (L3)
<L4 26-30mm>
1 $38575001 173 TEEY MLE) EXCHANGE PARTS SET (L4)
1-1 538582101 1|La7L— pRZ 2 &L%PLATE R) ASS
1-1-1 $37757001 1|#4T7L—bIRAVH I 3 TH PRESSER PLATE (J)(R4) SET
1-1-1-1 $37650001 1|/v1) € 2 L4R NEEDLE PLATE (L4
1-1-1-2 $37758001 1|/ A4 IRILA CLOTH PRESSER (R- J) L4)
1-1-2 $37676001 1|4 Ky /\L4R MOVABLE KNIFE HI f
1-1-3 S37672001 111 Ko/ L4l MOVABLE KNIFE (L4
1-1-4 $37668000 11 b/ %La THREAD HANDLER
1-1-5 $37664001 HESNZAVA NP, PAY MOVABLE KNIFE DRIVING CAM (L4)
1-1-1-1 $37729001 1|#4T7FL—brIRYZ 3 CLOTH PRESSER PLATE (J)(R) ASSY
1-1-1-1-1 $35315001 1 I:5=t—7:7:v OPENING SLIDE BLOCK
1-1-1-1-2 060020416 2(/81 > Fm2xa SCREW, BIND M2X4
1-1-1-3 506696004 2|523%xY3X6 SCREW, FLAT M3X6
1-1-1-5 $35236000 1|v#¥H %32 BENDING WASHER, M3.2
1-1-1-6 $35235001 1175799 EY CLAMP SUPPORT PIN
1-1-1-7 021300302 1132+ b3 NUT,3 M3
1-1-1-8 $35238001 1o57v998 CLAMP SHAFT HOLDER
1-1-1-9 062401016 2|+~ 334X10 SCREW, PAN M4X10
1-1-1-10 $35237001 11253757259 CLAMP FULCRUM SHAFT
1-1-1-11 048050142 2| X7 2737%9C5 RETAINING RING, C5
1-1-1-12 $35234201 125> FLiK=R CLAMP LEVER )
1-1-1-13 018501236 1|7+ #w rs5x12 BOLT, SOCKET 5X12
1-1-1-14  $37695001 | 1125 - CLAMP A M (R-J)
1-1-1-15 0144 2 2|7+ 7K 34ax5 SET SCREW SOCKET (CP) M4X5
1-1-1-16 $35347000 1|/ #H1 KR CLOTH GUIDE(
1-1-1-17 060350616 1]/84 > K3.5X6 SCREW, BIND M3.5X6
1-1-6 $37660001 114> xTma SHOULDER SCREW , M4
1-1-7 021400202 1122+ ba NUT, 2M4
1-1-8 $37654000 11F+3¥4H2 WASHER VE
1-1-9 $37655001 x24T HHX KNIFE SUI'-"PORTWASHER
1-1-10 141542001 2|45 27318 SCREW, FLAT M3.18
1-1-11-1 $37656001 HERE VP AZACI A THREAD TRIMMER LINK LEVER (J) ASSY
1-1-12 S$34881001 114>xTma SHOULDER SCREW, M
1-1-13 021400202 122+ ba NUT, 2 M4
1-1-14-1 $37820001 1)o7 TL—ro 3 LINK FURCRUM PLATE ASSY
1-1-15 062400616 2|+~ 2amaxe SCREW, PAN M4X6
1-1-16 $37652001 1ERFY8RL SPRING L;
1-1-17 $37653001 M EPZAE T SPRING (R
1-1-18 062300416 2|+~am3xa SCREW, PAN M3X4
1-1-19 $34906000 HEREVLEEE P THREAD TRIMMER ARM BUSH
1-1-20 062260612 2|+ ~202.6X6 SCREW, PAN M2.6X6
1-1-21 $37659001 11 rFYLIS=9FB THREAD CUTTER LEVER ARM (B)
1-1-22 $21716001 1|Fg2 Ay KFxTax10 SCREW 4X10
1-1-23 $37858000 1|=—= KK axs NEEDLE PIN 4X8
1-1-24 $37700001 14T 7L — U PRESSER PLATE (U
1-1-25 004401003 2| +¥ 5 %x24X10 SCREW, FLAT M4X10
1-1-26 153787001 2| 42327238 SCREW, M2.38

118-980-940




. TR ERAR / Attachment set/ Anbausatz / Jeu d’accessoires / Juego de fijacién

1-2-4 1-26 122 1-2-8 e

! ﬁ_\é—l-z-s é 1

1-2-5 «ﬁs-/ \~\'
—m 1-2-10ﬁ'\1-i£1 L 1-2-1-8
21 17 r Bk Q

4

-6
1-

|
—1-2-1-1
' 12114 |

| e - 1-2-1-1-1 '/,'1_2_,_5 ]
| ‘\%&Ml-z-wz//+ | ‘i
y )

_—12.1.9-8 F

~

T 1217 1
o T~
G
'[3
1-1-6 1214 e
1-1-25
é 1-1-25—¢g _7
111-%6¢ | . ]
1 1-44% \$

I:'l 1-1-1 :
g
1-1-14-1—22 \‘ !
11-18—8 Y
1-1-1141 c-i-
1-1-12—=§ ;

118-980-940
-59-




a . TEB4EE MR / Attachment set/ Anbausatz / Jeu d'accessoires / Juego de fijacién

-60-

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
<L1 14-18mm>
1-2 $38577101 1M7L —rL7 3 (L1) PLATE (L) ASSY
1-2-1 $37731001 1Az 7L—-MILIVY 3 CLOTH PRESSER PLATE (J)(L1) SET
1-2-1-2 $37643001 AV EE SIS NEEDLE PLATE (L1)(L)
1-2-1-4 $37755001 1|/ 4TI CLOTH PRESSER (L-J)(L1)
1-3 $37869000 1yagn—-xzaL1 HARNESS (L1)
1-5 $37702001 1> w—512 HAMMER (512)
1-6 $37704001 11> w=516 HAMMER (S16)
<L2 18-22mm>
1-2 $38579101 17— 2 (L2) PLATE (L) ASSY
1-2-1 $37728001 1|#4T7L—bi2v 73 CLOTH PRESSER PLATE (J)(L2) SET
1-2-1-2 $37645001 IAVEE IV NEEDLE PLATE (L2)(L)
1-2-1-4 $37689001 1R/ AHTLIL2 CLOTH PRESSER (L-J)(L2)
1-3 $37871000 11vamn—-x 202 HARNESS (L2)
1-5 $37704001 1|1 w—516 HAMMER (516)
1-6 S$37706001 1|/ w—=5s20 HAMMER (520)
<L3 22-26mm>
1-2 $38581101 1|L37L—bLY7 3 (L3) PLATE (L) ASSY
1-2-1 S$37735001 1|A#4TFL—prI3YH 73 CLOTH PRESSER PLATE (J)(L3) SET
1-2-1-2 S$37647001 AV EE 1IN NEEDLE PLATE (L3)(L)
1-2-1-4 $37691001 1|X/ FHTLIL3 CLOTH PRESSER (L-J)(L3)
1-3 $37872000 11vamn—x213 HARNESS (L3)
1-5 S$37706001 1|/ = =520 HAMMER (520)
1-6 S$37708001 1 v—524 HAMMER (524)

L4 26-30mm>
1-2 $38583101 1ua7L—-prL7 3 (L4) PLATE (L) ASSY
1-2-1 $37732001 14T FL— b4V 7 3 CLOTH PRESSER PLATE (J)(L4) SET
1-2-1-2 $37649001 IIAVEE IV S NEEDLE PLATE (L4)(L)
1-2-1-4 $37759001 1|X /4 TLILa CLOTH PRESSER (L-J)(L4)
1-3 $37873000 11¥ayn-x2L4 HARNESS (L4)
1-5 $37708001 1|V < —524 HAMMER (524)
1-6 $37709001 1|/ = —526 HAMMER (526)
1-2-1-1 $37730001 1A 7L —bPILY 3 CLOTH PRESSER PLATE (J)(L) ASSY
1-2-1-1-1 $35316001 1|hoavsvIq4 SLIDE BLOCK SUPPORT PLATE
1-2-1-1-2 060020416 2|54 > FM2X4 SCREW, BIND M2X4
1-2-1-3 506696004 2|52 %Y3X6 SCREW, FLAT M3X6
1-2-1-5 $35236000 1|=#¥H 232 BENDING WASHER, M3.2
1-2-1-6 $35235001 1175799 TEY CLAMP SUPPORT PIN
1-2-1-7 021300302 11323V b3 NUT, 3 M3
1-2-1-8 $37712001 15> 7S994 CLAMP SHAFT HOLDER
1-2-1-9 062401016 2|+~ 24x10 SCREW, PAN M4X10
1-2-1-10 $37711001 125 F TS5 CLAMP FULCRUM SHAFT
1-2-1-11 048050142 2|bX759239C5 RETAINING RING, C5
1-2-1-12 $35233201 11757 Lii—L CLAMP LEVER (L)
1-2-1-13 018501236 1|75 #F I b5X12 BOLT, SOCKET M5X12
1-2-1-14 $37694001 119577 — 411 CLAMP ARM (L-J)
1-2-1-15 014400532 2|7+ 7 % 24x5 SET SCREW, SOCKET (CP) M4X5
1-2-1-16 $35348000 1|X /441 FL CLOTH GUIDE (L)
1-2-1-17 060350616 1]/814 > K3.5X6 SCREW, BIND M3.5X6
1-2-2 $37714001 HEPEE R B P & SUB PRESSER FULCRUM BRACKET
1-2-3 $37713001 HEPEE R PR SUB PRESSER FULCRUM SHAFT
1-2-4 048050142 2| X779 35 C5 RETAINING RING, C5
1-2-5 $37718000 EEE R b SUB PRESSER ARM
1-2-6 018401032 1|7+ %L hax10 BOLT 4X10
1-2-7 S05356000 1|£2>+H4TA BUTTON PRESSER (A)
1-2-8 S08808001 LR YT STOPPER SCREW
1-2-9 021660102 1|+ r1v23.18 NUT, 1SM3.18
1-2-10 $37753001 1FyaxrHvTERIIIX SUB PRESSER SPRING
1-4 $04557000 1|82 2 1PLTIM BAND PLTIM
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REF.NO. CODE Q'TY Er X4 NAME OF PARTS RM|
2 538584001 112730729 3(2) EXCHANGE PARTS ASSY (-2)
2-1 $38585001 PR & 4 s £ B SYLINDER SUPPORT ASSY
2-1-1 $37744001 19T ) o444 TY 3 SUB PRESSER SYLINDER SUPPORT ASSY
2-1-2 $37717001 1|xya+yTyo 943 SUB PRESSER LINK ASSY
2-1-3 $34922001 M EPE A SHOULDER SCREW, V4
2-1-4 021400202 11292+ b4 NUT, 2 M4
2-1-5 144504001 171935 THREAD GUIDE DISC
2-1-6 154562001 1|17ZLF>23ariixs SPRING, PRE-TENSION (B)
2-1-7 155510001 1A bFano+Y b TENSION NUT
2-1-8 $37745001 1ooqahanxrqs GIMP THREAD RELEASE PLATE
2-1-9 $37749001 HIPPZE R =Y T EE VAT GIMP THREAD RELEASE PLATE SPRING
2-1-10 147236001 1Ax2 )Yy 5Fan KNIFE SET ARM ROLLER
2-1-11 025040232 1les¥HixFanas WASHER, PLAIN M 4
2-1-12 062401212 1|+ ~348x12 SCREW, PAN M4X12
2-1-13 $37737001 112> 410X15)7 2 SYLINDER
2-1-13-1 $12150000 2|k — 2T ILFEM-5HL-4 TUBE ELBOW (M-5HL-4)
2-1-13-2 $35351001 HPAPZE =P CYLINDER ROD
2-1-13-3 $37866000 112VERES CLEVISPIN
2-1-14 $35305001 HIPAPE 1= VRN % CYLINDER ROD PIN
2-1-15 048030342 2( b XTE3 RETAINING RING, E3
2-1-16 $37738000 1|T 7 —*k— 24X2.5-20 AIR TUBE 4X2.5-20 (L = 1350)
2-1-17 $37739000 1| 7 -k — Z4x2.5-21 AIR TUBE 4X2.5-21 (L = 1400)
2-1-18 $37863000 1|T7—K—2R4X2.5-3) AIR TUBE 4X2.5-21 (L= 100)
2-1-19 $37864000 1|7 -k — 24X2.5-4) AIR TUBE 4X2.5-21 (L= 100)
2-1-20 $12104000 2|2=*>714 UNION-Y 4
2-1-21 S04557000 11782 1 PLTIM BAND PLTIM
2-2 062400812 2|F~24x8 SCREW, PAN M4X8
2-3 $37750001 1o 1 b bUPLF 1) GIMP THREAD TAKE-UP GUIDE (J)
2-4 062400812 2|+ ~104ax8 SCREW, PAN M4X8
2-5 $37697001 i PR G % L & GIMP THREAD GUIDE (J)
2-6 062400812 1|#~204xs SCREW, PAN M4X8
2-7 $37752001 1120-rFL— F18- THROAT PLATE 1.8())
2-8 $35326001 1| x2IM35 SCREW, M3.5
2-9 $39109001 1|11 bPoF1CI7 3 GIMP GUIDE (C-J) ASSY
2-9-1 $37696001 1Moot bPo+1C) GIMP GUIDE (C-J))
2-9-2 $35120001 PAAVE W% ok THREAD GUIDE DISC
2-9-3 $35119001 HGVES Y- PZ PR STUD SCREW, M3.18
2-9-4 $35118001 IAVES =1y P2ZAE TENSION SPRING
2-10 $39108001 1|LI—=FK41B7 3 LEVER BRACKET (B) ASSY
2-10-1 $37726001 14 rx)LIS—K4 1B THREAD TRIMMER LEVER BRACKET (B)
2-10-2 062301016 1|#+~2aM3X10 SCREW, PAN M3X10
2-10-3 021300302 1132+ b3 NUT,3M3
2-10-4 $37721001 IPZEERE T & LOWER THREAD PRESSER BRACKET
2-10-5 148407001 1|3arrr1ivESL DOWEL PIN (L)
2-10-6 $37724001 1| x%27238 SCREW, M2.38
2-10-7 $37725001 1|o84 bAH TR LOWER THREAD PRESSER SPRING
2-10-8 021630102 11+v r12 22 NUT, 1 M2
2-10-9 S$37723001 19274 F/\B UPPER MOVABLE KNIFE (B)
2-10-10 105288001 1|>»xx2238 SCREW, M2.38
2-10-11 $37720001 UPEER LOWER THREAD PRESSER
2-10-12 060350616 11731 > K3.5X6 SCREW, BIND M3.5X6
2-11 $37693001 1|FL=bHiTF14C PLATE GUIDE (C)
2-12 $06696004 2(45a3%T3%x6 SCREW, FLAT M3X6
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REF.NO. CODE Q'TY Er X4 NAME OF PARTS RM
<L1 14-18mm>
1 $38586001 1lamhris—=vyL17 3 EXCHANGE PARTS (L1) ASSY
1-1 $37673001 1|11 F2/\LIR MOVABLE KNIFE (L1)(R)
1-2 $37669001 14 KL MOVABLE KNIFE (L1)(L)
1-3 $37665000 11 FH8%L THREAD HANDLER L1
1-4 S$37661001 RSN ZAV A b PR MOVABLE KNIFE DRIVING CAM (L1)
1-5 153787001 2| A%2238 SCREW, M2.38
1-6 $37644001 1In\) 1 2L1IR NEEDLE PLATE (L1)(R)
1-7 $37643001 UAVE SIS NEEDLE PLATE (L1)(L)
1-8 $37754001 1|2/ A4 IRIL CLOTH PRESSER (R-J)(L1)
1-9 $37755001 1|/ A4 T CLOTH PRESSER (L-J)(L1)
1-10 $37869000 1lyamn—-x211 HARNESS (L1)
1-11 $37702001 1|n>=—512 HAMMER (512)
1-12 $37704001 1|12 —516 HAMMER (516)
<L2 18-22mm>
1 $38587001 Nawhr—vL2s 3 EXCHANGE PARTS (L2) ASSY
1-1 S$37674001 1|1 K9/ \L2R MOVABLE KNIFE (L2)(R)
1-2 $37670001 1|1 FronL2L MOVABLE KNIFE (L2)(L)
1-3 $37666000 L RS ZAL J W THREAD HANDLER L2
1-4 $37662001 L RSP ZAY A N b PN W] MOVABLE KNIFE DRIVING CAM (L2)
1-5 153787001 2| x%xv238 SCREW, M2.38
1-6 $37646001 1{/\) 1 2L2R NEEDLE PLATE (L2)(R)
1-7 $37645001 LHIAVE S IViE NEEDLE PLATE (L2)(L)
1-8 $37690001 1|X 7/ # 4 IRIL2 CLOTH PRESSER (R-J)(L2)
1-9 $37689001 1R/ AYTLIL2 CLOTH PRESSER (L-J)(L2)
1-10 $37871000 1|yamn-x2L2 HARNESS (L2)
1-11 $37704001 1|1/n><—516 HAMMER (516)
1-12 $37706001 1|1/ > —520 HAMMER (S520)

L3 22-26mm>
1 $38588001 1|aghrik=vyL37 3 EXCHANGE PARTS (L3) ASSY
1-1 $37675001 1|14 K9/ L3R MOVABLE KNIFE (L3)(R)
1-2 $37671001 14 F/ 3L MOVABLE KNIFE (L3)(L)
1-3 $37667000 114 by %L3 THREAD HANDLER L3
1-4 $37663001 11 K9 FohAL3 MOVABLE KNIFE DRIVING CAM (L3)
1-5 153787001 2|vxxv238 SCREW, M2.38
1-6 $37648001 L AVEE IR NEEDLE PLATE (L3)(R)
1-7 $37647001 HAVEE Ik NEEDLE PLATE (L3)(L)
1-8 $37692001 1|/ A4 IRIL3 CLOTH PRESSER (R-J)(L3)
1-9 $37691001 1|R/AY T3 CLOTH PRESSER (L-J)(L3)
1-10 $37872000 11vamn—-%213 HARNESS (L3)
1-11 $37706001 1|/1v> v =520 HAMMER (520)
1-12 $37708001 1|/1n>v—524 HAMMER (524)
<L4 26-30mm>
1 $38589001 1amhnrik—viay 3 EXCHANGE PARTS (L4) ASSY
1-1 $37676001 1|14 K9/ \L4R MOVABLE KNIFE (L4)(R)
1-2 $37672001 114 Ko/ 4L MOVABLE KNIFE (L4)(L)
1-3 $37668000 11 by %L4 THREAD HANDLER L4
1-4 $37664001 1A K97 Eh AL MOVABLE KNIFE DRIVING CAM (L4)
1-5 153787001 2|2 %238 SCREW, M2.38
1-6 $37650001 1|7\ 1 2L4R NEEDLE PLATE (L4)(R)
1-7 $37649001 AV EE IV’ NEEDLE PLATE (L4)(L)
1-8 $37758001 1|% 7/ #4% IR-IL4 CLOTH PRESSER (R-J)(L4)
1-9 $37759001 1|R/ A9 ILL4 CLOTH PRESSER (L-J)(L4)
1-10 $37873000 1lyamn—-x2L4 HARNESS (L4)
1-11 $37708001 1| v —s24 HAMMER (524)
1-12 $37709001 1|17 —526 HAMMER (526)

118-980-940




{1485 BB S:—EEZR/DIFFRENT PARTS LIST/ZUBEHORLISTE/
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

Ref.No.F-80-4,81-4 X ./ # 4 I /CLOTH PRESSER

(L) $35455-001 $39929-001 $35197-001 $39931-001
(R) $35454-001 $39930-001 $35198-001 $39932-001
— <10~18mmHA > <18~22mmAk > <22~26mmH > <26~30mmAk >
S |
df b | b
&
$35453-001 $35200-101 $37679-001 $37677-101
$35452-001 $35199-101 $37680-001 $37678-101
<26~38mmAMA > <38mmHMA > <50mmHA > <50mmHA >
(L) $37755-001 $37689-001 $37691-001 $37759-001
(R) $37754-001 $37690-001 $37692-001 $37758-001
— L1<14~18mmHA > L2<18~22mmHMA > L3<22~26mmHA > L4<26~30mmKA >
-02
* ot | offn | offe | off

Ref.No. F-80-2,81-2

/N') A4 % | NEEDLE PLATE

$35308-101(L)

$35307-101(SL)

$357683-101(L-50)

$37681-101(SL-50)

$35309-101(R)

$35306-101(SR)

$37684-101(R-50)

$37682-101(SR-50)

(R)
— <38mmHA > <38mmHA > <50mmHA > <50mmHA >
-00
-01
~H
(L) S$37643-101(L1L) $37645-101(L2L) $37647-101(L3L) $37649-101(L4L)
(R) $37644-101(L1R) $37646-101(L2R) $37648-101(L3R) $37650-101(L4R)
— L1<14~18mmHE > L2<18~22mmHA > L3<22~26mmA > L4<26~30mmHA >
-02
m S g

-65-




{5128 S —E3%/DIFFRENT PARTS LIST/ZUBEHORLISTE/
LISTE DES PIECES ACCESSOIRES/LISTA DE PIEZAS ACCESSORIAS

Ref.No. H-34-1,34-2 X X | KNIFE
$35439-101 S$35437-101 $35480-101 $35482-101 $35408-101 (S)
<38mmHA > <38mmHMA > <38mmA > <38mmHA > <38mmHA >
2.1 28 3.0 3.2
ik bk
$35438-101 $35436-101 (a $35481-101 $35483-101 S$35409-101 (S)
<50mmBA> <50mmA> <50mmA > <50mmA > <50mmAE >
2.1 2.8 3.0 32
ii& ’ ‘i‘ I i‘" ‘

Ref.No. H-24-1,24-2,24-3

N> < — [HAMMER

-66-

- |91 X (mm) 10 12 14 16
-00 e — K $37211-001 $37210-001 $37209-001 $37208-001
g N>R —Y A X (mm) 18 20 22 24
01 o — K $37194-001 $35092-001 $37195-001 $37196-001
B [ ow—%1 X (mm 26 28 30 32
il ;e — K $37197-001 $37198-001 $37199-001 $37200-001
N =Y A X (mm) 34 36 38 50
e — K $37201-001 $37202-001 $35093-001 $35479-001
|7 =H%1 X (mm) S10 $12 S14 S16
-02 a5 — K $37701-001 $37702-001 $37703-001 $37704-001
E N —H A X (mm) S18 S20 S22 S24
e — K $37705-001 $37706-001 $37707-001 $37708-001
N —H A4 X (mm) S26
BLHI— K $37709-001




% 5|/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
S01694001 | R1 -1-22 36 $12161000 U -42-3-1-2] 44 $34917001 |Q - 1-1 34
S01825001 |W -1-5 48 U -42-3-1-2| 44 $34918101 |Q -1-2 34
S02403001 |G -9 18 $13955000 jU -45 42 $34922001 |b -2-1-3 62
502460001 |G -19 18 517608009 |B -65-1 4 $34922101 |Q -1-4 34
G -7 18 $17965001 {A -61 2 w -2-7 48
G -76 18 S18707129 |J -17 24 F2 -102 16
S02687201 |T -4 40 $18707137 |J -18 24 $34923001 |Q -13 34
02766009 |z -4 56 $20681000 |Q -22 34 $34924001 |Q -26 34
S03327000 |T -9 40 520682102 |Q -21 34 $34925101 jU -1-2 42
S04557000 |U -38 42 520698001 |Q -40 34 $34926001 |Q -36 34
vV -54 46 $21716001 [a - 1-1-22 58 $34928001 |Q -38 34
W -2-12 48 $21728001 |A -17 2 $34932001 |Q -54 34
a -1-4 60 $23612001 |B -38 4 $34934001 |Q -52 34
b -2-1-21 62 M -15 30 $34936001 |Q -46-1 34
S04897000 U -42-3-1-6| 44 N -9 30 $34937001 |Q -46-2 34
U -42-3-1-6| 44 523651001 |C -4 6 $34938001 |Q -46-3 34
S05356000 {a - 1-2-7 60 Cc -6 6 $34939001 |Q -48 34
F2 -95 16 c -8 6 $34940001 | Q -46-4 34
505973001 |V -7 46 K -7 24 $34941001 |Q -46-5 34
506696004 [a - 1-1-1-3 58 K -9 24 $34942001 |Q -50 34
a -1-2-1-3 | 60 K -11 24 $34943001 |Q -46-7 34
b -2-12 62 $27844001 |G -53 18 $34944001 |Q -46 34
F1 -55 10 G -61 18 $34945000 | T -1 40
F1 -80-3 12 $29410001 |G -4 18 $34946001 |T -2 40
F1 -81-3 12 $31568000 |G -79 18 $34947001 |T -11 40
F2 -80-2-3 14 $32109000 |V -16-1 46 $34948001 JL1 -1 26
F2 -81-2-3 14 $32264009 |A -91 2 $34950009 |G -1 18
507885000 |T -6 40 $32354000 |U -42-1-1-1| 44 $34957001 |F1 -1 10
S08808001 |a -1-2-8 60 $33899000 [A -78 2 $34963001 |F1 -2 10
F2 -96 16 $34881001 |a -1-1-12 58 $34964001 |F1 -2-1 10
509231000 U -42-1-1-2| 44 R1 -1-5 36 $34965001 | F1 -1-1 10
$10077100 |G -69 18 R2 -12 38 $34966001 |Q -1-3 34
$10078001 |G -80 18 $34883001 |R1 -1-12 36 W -2-8 48
$10079001 |G -81 18 534884000 |R1 -1-38 36 F1 -3 10
$10081001 |G -49 18 534885001 |R1 -1-34 36 $34967001 |F1 -6 10
$10082001 |G -67 18 534886001 |R1 -1-33 36 $34968000 |F1 -12 10
$10243000 jU -5 42 $34887001 |R1 -1-32 36 $34969001 |F1 -14 10
vV -23 46 534888101 |R1 -1-30-3 36 $34970001 |F1 -13 10
vV -28 46 $34889101 |R1 -1-30 36 $34971001 |P -43 32
$10439001 |[M -8 30 $34890001 |R1 -1-30-1 36 $34972000 |P -42 32
$10546000 [V -6-1 46 $34891101 |R1 -1-30-2 36 $34973000 |P -41 32
510856001 |V -1-3 46 $34892001 |R1 -1-30-4 36 $34974000 |P -38 32
vV -22 46 $34893001 |R1 -1-28 36 $34979000 |P -34 32
vV -53 46 534894001 |R1 -1-27 36 $34980000 |P -33 32
$11433000 U -9-3 42 534895001 [R1 -1-25 36 $34981000 |P -32 32
$11730100 |V -36 46 $34896001 |R1 -1-23 36 $34982000 |P -31 32
$11816000 |V -21 46 $34897001 |R1 -1-21 36 $34983000 |P -30 32
vV -25 46 $34898001 |R1 -1-19-1 36 534984000 |P -29 32
v -27 46 $34899001 |R1 -1-19 36 $34985000 |P -28 32
S11817000 |U -36 42 $34900001 |R1 -1-17 36 $34986000 |P -27 32
512004000 |G -18 18 $34901001 |R1 -1-16 36 $34987000 |P -26 32
G -72 18 $34902001 |R1 -1-13 36 $34988000 |P -25 32
G -75 18 $34903001 |R1 -1-11 36 $34989000 |P -24 32
$12104000 U -32 42 $34904001 |R1 -1-10 36 $34990000 |P -23 32
u -57 42 $34905101 |R1 -1-8 36 $34991000 |P -22 32
b -2-1-20 62 $34906000 |a -1-1-19 58 $34992000 |P -21 32
$12150000 U -1-1 42 R1 -1-6 36 $34993000 |P -20 32
u -9-1 42 R2 -19 38 $34994000 |P -18 32
u -10-1 42 $34910101 |R1 -1-4 36 $34995000 |P -15 32
U -50-1 42 $34913001 |R1 -1-3 36 $34996001 |P -13 32
b -2-1-13-1] 62 $34914001 |R1 -1-1 36 $34997001 |P - 11 32
512160000 U -42-3-1-1| 44 $34915000 |z -5 56 $34998001 |P -9 32
U _-42-3-1-1| 44 $34916001 JU - 10-4 42 $34999001 |P -7 32
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INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
$35000001 |P -5 32 $35060001 |S -5 40 $35120001 |b -2-9-2 62
$35001000 P -3 32 $35061000 |M -7 30 L2 -106 38
$35002000 P -2 32 $35062001 |M -6 30 $35121000 |B -46 4
$35003001 {P -1 32 $35063001 |M -1-2 30 $35122000 |B -45 4
$35004001 |W -1 48 $35064001 |M -1-3 30 $35123000 |B -44 4
$35005001 {W ~-1-1 48 $35065001 |M -2 30 $35124000 |B -43 4
$35007000 j L1 -2 26 N -8 30 $35125000 |B -42 4
$35010001 | L1 -4 26 $35066001 | M -1 30 $35126001 |B -40 4
$35011001 | L1 -10 26 535067001 |M - 1-1 30 $35127001 |B -39 4
$35012001 | L1 -12 26 535068001 |N -5 30 $35128001 |B -36 4
$35013001 | L1 -16 26 $35069001 [N -2-3 30 $35129001 |B  -35-1 4
$35014001 | L1 -21 26 $35070101 |N -2-2 30 $35132101 |B -35 4
$35015001 | L1 -14 26 $35071001 |N -2-1 30 $35133014 |B -34 4
$35016001 | L1 -17 26 $35072101 |N -2 30 Z -7 56
$35017001 J L1 -19 26 $35073001 |N -1 30 $35133016 |B -34 4
$35018001 |Q -46-6 34 $35074101 |H -1 22 z -7 56
L1 -20 26 $35075101 |H - 1-1 22 $35133018 |B -34 4
L1 -62 26 $35076101 |H -1-2 22 $35133118 |2 -7 56
$35019001 | L1 -22 26 $35077000 |{H -1-3 22 $35134001 |B -32 4
$35020001 j L1 -23 26 $35078001 |B -41 4 $35135001 |B  -30 4
$35021000 | L1 -24 26 H -1-4 22 $35136001 |B -29 4
$35022001 | L1 -25 26 H -45 22 $35137001 |B -28 4
$35023001 | L1 -26 26 $35079000 {H -1-5 22 $35138001 |B -26 4
$35024101 | L1 -28 26 $35080001 |H -2 22 535142001 |B -25 4
$35025001 | L1 -31 26 $35081001 |H -5 22 $35143001 |D -24-1 6
$35026001 | L1 -38 26 535082001 |H -6 22 $35144001 |B -22 4
$35027001 | L1 -34 26 535083001 |H -13 22 $35148001 |B -19 4
$35028000 | L1 -35 26 $35084001 |H -15 22 $35151100 U -42-7 44
$35029001 | L1 -36 26 $35085001 |H -8 22 $35152000 |V -1-1 46
$35030001 | L1 -42 26 $35086001 |H - 11 22 $35153000 |V -2-1 46
$35032101 | L1 -47 26 $35087001 |H -10 22 $35154000 |V -5-1 46
L1 -52 26 $35088001 |H -7 22 $35157001 |V -14 46
$35033001 | L1 -51 26 535089001 |H -17 22 $35158000 |V -14-1 46
$35034001 | L1 -50 26 $35090001 |H -18 22 $35159000 |V -16 46
$35035001 | L1 -53 26 535091001 |H -23 22 $35160000 |V -6 46
535036001 | L1 -54 26 $35092001 |H -24-1 22 $35161001 |V -2 46
$35037001 | L1 -56 26 535093001 |H -24-2 22 $35162001 |V -14-2 46
$35038001 | L1 -58 26 $35094101 |H -25-1 22 $35164001 |V -2-3 46
$35039000 | L1 -59 26 $35097001 |H -25-2 22 $35165009 |V -17 46
$35040000 | L1 -61 26 $35098000 |H -25-4 22 $35166001 | F1 -41 10
$35041000 | L1 -64 26 $35099001 |H -39 22 $35167001 | F1 -80-14 12
$35042000 | L1 -66 28 $35100001 |H -47 22 535168001 | F1 -81-14 12
$35043001 | L1 -65 26 $35101001 |H -51 22 $35169001 |F1 -16 10
$35044001 | L1 -67 28 $35102001 |H -52 22 $35171000 |G -5 18
$35045001 | L1 -71 28 $35104001 |H -54 22 $35172000 |G -45 18
$35046000 | L1 -73 28 $35106001 |J -13 24 $35173001 |G -42 18
$35048101 | L1 -75 28 $35107001 |J -10 24 $35174001 |G -51 18
L2 -75 38 $35108001 |J -5 24 $35175001 |G -87 20
$35049001 | L1 -76 28 $35110001 jJ -1-2 24 $35176001 |G -2 18
L2 -76 38 $35112001 jJ -1 24 $35177001 |G -3 18
$35050001 | L1 -79 28 $35113001 |B -66 4 $35178001 |G -12 18
L2 -79 38 $35114001 |B -63 4 $35179000 |G -15 18
$35051001 | L1 -80 28 $35115001 |B -62 4 $35181001 |G - 11 18
L2 -80 38 $35116001 |B -60 4 $35182001 |G -23 18
$35052001 | L1 -86 28 $35117001 |B -59 2 $35183000 |G -26 18
$35053001 | L1 -9 26 $35118001 |B -54 4 $35184001 |G -27 18
$35054001 j L1 -29 26 b -294 62 G -73 18
$35055001 | L1 -87 28 L1 -72 28 $35185101 |V -1-2 46
$35056001 | L1 -88 28 L2 -107 38 $35186001 |G -55 18
$35057001 | L1 -92 28 $35119001 |B -53 4 $35187001 |G -96 20
L2 -92 38 b -2-93 62 $35188001 |G -16 18
$35058001 |S -1 40 L2 -108 38 $35189001 |G -63 18
535059001 |S -2 40 $35120001 |B -52 4 $35190001 |G -70 18
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INDEX/INDICE
CODE REF.NO. |Page CODE REF.NO. |Page CODE REF.NO. |Page
$35191001 |G - 74 18 $35242000 |[C - 12 6 535323001 |F1_-56 10
$35192001 |G -84 20 $35245001 |[C -7 6 $35324001 |F1 -57 10
$35194001 |G -85 20 $35246001 |[C -5 6 $35326001 |b -2-8 62
$35195001 |G - 91 20 $35247001 |C -3 6 F1 -80-17 12
$35196100 |G -89 20 $35248001 |C -1 6 F1 -81-17 12
$35201000 |A - 40 2 $35249001 |C - 16 6 F1 -81-20 12
$35202000 |A - 81 2 $35250001 |D -20 6 F2 -80-2-17 | 14
$35203001 |A -23 2 $35251001 |D - 21 6 F2 -81-2-17 | 14
$35204001 |[A -76 2 $35252001 |D - 18 6 L1 -90 28
$35205001 |A -72 2 $35255001 |D - 17 6 $35327001 |F1 -62 10
$35206101 |[A -69 2 $35256001 |D - 15 6 $35328001 |F1 -67 10
$35207001 |A -67 2 $35257000 |D - 12 6 $35329001 |F1 -81-18 12
$35208001 |A -65 2 $35258001 |[D - 10 6 $35330001 |F1 -80-18 12
$35211009 [A - 66 2 $35259001 [D -6 b $35331001 |B -17 4
$35212000 |A -63 2 $35260001 |D -5 6 $35332001 |B - 15 4
$35214009 |A - 62 2 $35262001 |D -4 6 D -22 6
$35215001 |[A -59 2 $35263101 |D -2 6 $35333001 |B - 14 4
$35216001 |A -57 2 $35264001 D -1 6 $35334001 |B -13 4
$35217001 |A -55 2 $35265001 |K - 12-2 24 $35335001 |B - 12 4
$35218001 |A -47 2 $35268001 |K - 12-1 24 $35337001 |B -8 4
$35219001 |A -44 2 $35269001 |K - 12 24 $35338001 |B - 10 4
$35220001 |A - 41 2 $35270001 |K -10 24 $35339001 |B -2 4
$35221001 |A -38 2 $35272001 |K -8 24 $35340001 |B -7 4
A -70 2 $35273001 |K -4 24 $35346001 |B -1 4
$35222001 |A -37 2 $35274001 |[K -6 24 $35347000 |a - 1-1-1-16| 58
$35223001 |A -34 2 $35275000 |K -3 24 F1 -80-16 12
$35224001 [A -26 2 $35276001 |E - 1-1 8 F2 -80-2-16 | 14
$35225000 |A - 15 2 $35277000 |E - 1-2 8 $35348000 |a -1-2-1-16| 60
$35226001 |A - 11 2 $35278001 |E -1 8 F1 -81-16 12
$35227009 |[A -8 2 $35283001 |E - 1-5 8 F2 -81-2-16 | 14
$35228009 [A -9 2 $35284001 |E - 11-1 8 $35349101 |U -1 42
$35229000 |A -7 2 E -23-1 8 $35350000 |U -7 42
$35231000 [A -3 2 $35287001 |E -23-4 8 $35351-00 |U -50-2 42
$35233101 |F1 -81-12 12 $35288001 |E -23 8 $35351001 |U - 1-3 42
F2 -81-2-12 | 14 $35290001 |E - 11-4 8 U -10-3 42
$35233201 |a -1-2-1-12| 60 $35291001 [E - 11 8 b -2-1-13-2| 62
$35234101 |F1 -80-12 12 $35296001 |E - 15 8 $35352001 |U - 10 42
F2 -80-2-12 | 14 $35297000 |E -17 8 $35353000 |U -9 42
$35234201 |a -1-1-1-12| 58 $35298001 |V -5-2 46 $35354000 |U - 31-1 42
$35235001 |S -10 40 $35299000 |E -32 8 $35355000 |U - 31 42
a -1-1-1-6 | 58 $35300000 [E - 31 8 $35356000 |U -31-1-1 | 42
a -1-2-16 | 60 $35302001 |E -35 8 $35357000 |U -31-1-2 | 42
F1 -80-6 12 $35303101 |F1 -39 10 $35358000 |U -8 42
F1 -81-6 12 $35304001 |F1 -44 10 $35359000 |U -8-1 42
F2 -80-26 | 14 $35305001 |U -3 42 $35360000 |U - 14 42
F2 -81-2-6 | 14 u -12 42 $35361001 |S -7 40
$35236000 |a -1-1-1-5 | 58 U -51 42 $35362001 |S -8 40
a -1-2-155° | 60 b -2-1-14 | 62 $35364001 |S -12 40
F1 -80-5 12 F1 -42 10 $35365101 |L1 -81 28
F1 -81-5 12 $35308101 |F1 -81-2 12 $35366001 |L1 -84 28
F2 -80-2-5 | 14 $35309101 |F1 -80-2 12 $35367000 |U -17 42
F2 -81-25 | 14 $35310001 |F1 -81-1 12 $35368000 |U - 18 42
$35237001 |a -1-1-1-10| 58 $35315001 |a- 1-1-1-1-1 58 $35369000 U -19 42
F1 -80-10 12 $35316001 |a-1-2-1-1-1 | 60 $35370000 |U -20 42
F1 -81-10 12 F1 -80-1-1 | 12 $35371000 |U -21 42
F2 -80-2-10 | 14 Ft -81-1-1+7] 12 $35372000 |U -22 42
$35238001 |a -1-1-1-8 | 58 F2 -80-2-1-1| 14 $35374000 |U -24 42
F1 -80-8 12 F2 -81-2-1-1| 14 $35375000 |U -25 42
F1 -81-8 12 $35317001 |F1 -81-1 12 $35376000 [U -26 42
F2 -80-28 | 14 $35318001 |F1 - 80-1 12 $35377000 |U -27 42
$35239001 |F1 -35 10 $35319001 |F1 - 80-1 12 $35378000 |U -28 42
$35240001 |F1 -36 10 $35321001 |F1 -53 10 $35379100 |U -42-5 a4
$35241000 Jc  -18 6 Ls35322001 |F1 -54 10 $35380100 |U - 42-6 44
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$35382000 |U -42-1-2 44 $35497001 |Y -1-34 54 $35930001 | X2 -1-20 50
$35383000 |U -42-3-1-3| 44 $35498001 |Y -1-35 54 $35934001 | X2 -1-22 50
U -42-3-1-3| 44 $35499001 |Y -1-36 54 $35935001 | X2 -1-23 50
$35384100 |U -42-3-4 a4 $35500001 |Y -1-37 54 $35936001 | X2 -1-24 50
U -42-34 44 $35501001 |Y -1-38 54 X2 -1-54 50
$35386000 |U -42-1-1 44 $35502001 | Y -1-39 54 $35937001 | X2 -1-25 50
$35389001 U -42-1 44 $35503001 |Y -1-40 54 $35938001 | X2 -1-26 50
$35390101 U -42-3 44 $35504001 | Y -1-41 54 $35939001 | X2 -1-27 50
$35391001 | L1 -89-2 28 $35505001 | Y -1-42 54 $35940001 | X2 -1-28 50
$35392001 | L1 -89-2 28 $35506001 |Y -1-43 54 $35941001 | X2 -1-29 50
$35393000 (U -42-3-1 44 $35507001 |Y -1-44 54 $35943001 | X2 -1-31 50
$35394001 |U -42-3-6 44 $35845001 |Y -1-71 54 $35945001 | X2 -1-33 50
U -42-3-6 44 $35847001 |Y -1-46 54 $35946001 | X2 -1-34 50
$35395000 {U -42-1-3 44 $35848001 |Y -1-47 54 $35947001 | X2 -1-35 50
$35396000 {U -9-2 42 $35849001 |Y -1-48 54 $35948001 | X2 -1-36 50
$35397000 {U -10-2 42 $35850001 |Y -1-49 54 $35949001 | X2 -1-37 50
$35398000 |U -29 42 $35851001 |Y -1-50 54 $35950001 | X2 -1-38 50
$35399000 U -30 42 $35852001 | Y -1-51 54 $35953001 | X2 -1-40 50
$35405000 |V -35 46 $35853001 | Y -1-52 54 $35954001 | X2 -1-41 50
$35410001 | L1 -45 26 $35854001 |Y -1-53 54 $35955001 | X2 -1-43 50
$35411001 | L1 -46-1 26 $35859001 | Y -1-57 54 $35956001 | X2 -1-44 50
$35412001 | L1 -48 26 $35860001 |Y -1-59 54 $35957001 | X2 -1-45 50
$35413001 | L1 -49-1 26 $35861001 |Y -1-60 54 $35958001 | X2 - 1-46 50
$35414000 |P -16 32 $35862001 |Y -1-61 54 $35959001 | X2 -1-47 50
$35417000 {U -15 42 $35864001 |Y -1-63 54 $35960001 | X2 - 1-48 50
$35422001 {U -42 44 $35865001 | Y -1-21 54 $35961001 | X2 -1-49 50
$35423000 {U -42-1-4 44 $35866001 |Y -1-20 54 $35962001 | X2 - 1-51 50
$35424000 {U -42-1-5 44 $35868001 |Y -1-62 54 $35963001 | X2 -1-52 50
$35425001 {U -42-1-6 44 Y -1-66 54 $35964001 | X2 -1-53 50
$35426000 | U -14-1 42 $35876001 |Y -1-64 54 $35965001 | X2 -1-55 50
$35428001 |Q -46-9 34 $35877001 |Y -1-65 54 $35970001 | X2 -1-62 50
$35429001 | F1 -5 10 $35883001 |Y -1-6 54 $35971001 | X2 - 1-64 50
$35430001 |Q -57-1 34 $35884001 |Y -1-7 54 $35972001 | X2 -1-66 50
$35431001 {J -1-1 24 $35885001 |Y -1-8 54 $35973001 | X2 -1-67 50
$35433101 |V -1 46 $35887001 |Y -1-14 54 $35974001 | X2 -1-68 50
$35434001 |V -5 46 $35888001 |Y -1-9 54 X2 -1-79 52
$35436101 |H -34-1 22 $35889001 |Y -1-10 54 $35975001 | X2 -1-70 50
$35437101 |H -34-2 22 $35890001 | Y -1-11 54 $35976001 | X2 -1-71 50
$35452001 | F1 -80-4 12 $35891001 |Y -1-12 54 $35977001 | X2 -1-72 50
$35453001 | F1 -81-4 12 $35892001 |Y ~-1-13 54 $35978001 | X2 -1-76 50
$35456001 | F1 -72 10 $35893001 | Y -1-74 54 $35979001 | X2 -1-77 52
$35457001 | F1 -73 10 $35894001 |Y -1-75 54 $35980001 | X2 -1-78 52
$35458001 | F1 -74 10 $35895001 |Y -1-15 54 $35981001 | X2 -1-80 52
$35460000 {U -44 42 Y -1-58 54 $35982001 | X2 -1-81 52
$35461001 U -42 44 $35896001 |Y -1-16 54 $35983001 | X2 -1-82 52
$35462101 |U -42-3 44 $35897001 |Y -1-17 54 $35985001 | X2 -1-90 52
$35463000 {U -42-3-1 44 $35898001 | Y -1-18 54 $35986001 | X2 -1-92 52
$35466001 |Q -30 34 $35899001 |Y -1-19 54 $35987001 | X2 -1-93 52
$35471001 | L1 -46-2 28 $35909000 |U -16 42 $35989001 | X2 -1-103 52
$35472001 | L1 -49-2 28 $35911101 |B  -35-3 4 $36321001 | X2 -1-149 52
$35473101 |H -25 22 $35912001 |Q -59 34 $36322001 | X2 -1-150 52
$35474201 | F1 -80 12 $35913001 | X2 -1-1 50 $36323001 | X2 -1-161 52
$35475201 | F1 -81 12 $35914001 | X2 -1-2 50 $36324001 | X2 -1-163 52
$35476301 | F1 -81 12 $35915001 | X2 -1-3 50 $36325001 | X2 -1-165 52
$35478301 | F1 -80 12 $35916001 | X2 -1-4 50 $36326001 | X2 -1-166 52
$35479001 |H -24-3 22 $35919001 | X2 -1-10 50 $36327001 | X2 -1-167 52
$35484001 | Y -1 54 X2 -1-102 52 $36328001 | X2 -1-166-1 52
$35491001 | Y -1-28 54 $35921001 | X2 -1-13 50 $36329001 | X2 -1-166-2 52
$35492001 | Y -1-29 54 $35922001 | X2 -1-14 50 $36330001 | X2 -1-166-3 | 52
$35493001 | Y -1-30 54 $35923001 | X2 -1-15 50 $36332001 | X2 -1-180 52
$35494001 | Y -1-31 54 $35924001 | X2 -1-16 50 $36334001 | X2 -1-42 50
$35495001 | Y -1-32 54 $35925001 | X2 -1-17 50 $36336001 | X2 -1-91 52
$35496001 | Y -1-33 54 $35926001 | X2 -1-18 50 $36345000 | F1 _-58 10

-70-




%5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO Page
536381000 |V -37 46 $37653001 [R2 -17 38 $37689001 Ja -1-2-1-4 | 60
$36382000 |V -38 46 $37654000 {a -1-1-8 58 ¢ -19 64
$36532100 |U -42-3-4-5| 44 R2 -8 38 F2 -81-2-4 14
U -42-3-4-5| 44 $37655001 Ja -1-1-9 58 $37690001 Ja -1-1-1-4 58
$36659001 | L1 -95 28 R2 -9 38 ¢ -1-8 64
536660001 | L1 -43 26 $37656001 {a -1-1-11-1]| 58 F2 -80-2-4 14
536681000 |V -39 46 R2 -11 38 $37691001 Ja -1-2-1-4 | 60
536682000 |V -40 46 $37659001 |a -1-1-21 58 ¢ -19 64
536683000 |P -19 32 R2 -21 38 F2 -81-2-4 14
$36742000 |U -42-3-4-4) 44 $37660001 [a -1-1-6 58 $37692001 Ja -1-1-1-2 58
U -42-3-4-4) 44 R2 -6 38 ¢ -1-8 64
$36743000 |U -42-3-4-3| 44 537661001 fa -1-1-5 58 F2 -80-2-4 14
U -42-3-4-3| 44 ¢ -14 64 $37693001 |b -2-11 62
$36744000 U -42-3-4-2| 44 R2 -5 38 F2. -75 16
U -42-3-4-2)| 44 $37662001 |a -1-1-5 58 $37694001 Ja -1-2-1-14] 60
$36753000 |U -42-3-4-1| 44 ¢ -14 64 F2 -81-2-14 | 14
U -42-3-4-1| 44 R2 -5 38 $37695001 ja -1-1-1-14| 58
536884001 |Y -1-76 54 537663001 |a -1-1-5 58 F2 -80-2-14 | 14
$36885001 | X1 -1-191 48 ¢ -1-4 64 $37696001 |b -2-9-1 62
536886001 | X1 -1-191 48 R2 -5 38 L2 -29 38
536887001 | X1 -1-191 48 $37664001 |a -1-1-5 58 $37697001 |Q -57-2 34
536888001 | X1 -1-191 48 ¢ -14 64 b -2-5 62
536889001 | X1 -1-191 48 R2 -5 38 $37700001 ja -1-1-24 58
536890001 | X1 -1-191 48 $37665000 Ja -1-1-4 58 R2 -24 38
$36891001 | X1 -1-191 48 ¢ -13 64 $37702001 ja -1-5 60
$37084001 |A -93 2 R2 -4 38 ¢ -1-11 64
$37085001 |A -93-1 2 $37666000 [a -1-1-4 58 $37704001 ja -1-5 60
$37087001 |B -20 4 ¢ -1-3 64 a -1-6 60
$37088001 |B -67 4 R2 -4 38 ¢ -1-12 64
$37173000 |P -46 32 $37667000 [a -1-1-4 58 ¢ -1-1 64
$37432001 |B -23 4 ¢ -1-3 64 $37706001 ja -1-5 60
D -24 6 R2 -4 38 a -1-6 60
L1 -7 26 $37668000 |a -1-1-4 58 ¢ -1-12 64
$37616000 |Y -1-99-1 54 ¢ -1-3 64 ¢ -1-11 64
$37617000 | Y -1-99-1 54 R2 -4 38 $37708001 ja -1-5 60
$37618000 |Y -1-99 54 $37669001 |a -1-1-3 58 a -1-6 60
$37643001 ja -1-2-1-2 | 60 ¢ -1-2 64 ¢ -1-12 64
¢ -17 64 R2 -3 38 ¢ -1-11 64
F2 -81-2-2 14 $37670001 Ja -1-1-3 58 $37709001 Ja -1-6 60
$37644001 |a -1-1-1-2 58 ¢ -1-2 64 ¢ -1-12 64
¢ -1-6 64 R2 -3 38 $37711001 Ja -1-2-1-10] 60
F2 -80-2-2 14 $37671001 [a -1-1-3 58 F2 -81-2-10 | 14
$37645001 |a -1-2-1-2 | 60 ¢ -1-2 64 $37712001 Ja -1-2-1-8 | 60
¢ -1-7 64 R2 -3 38 F2 -81-2-8 14
F2 -81-2-2 14 $37672001 |a -1-1-3 58 $37713001 ja -1-2-3 60
$37646001 fa -1-1-1-2 58 ¢ -1-2 64 F2 -91 16
¢ -1-6 64 R2 -3 38 $37714001 ja -1-2-2 60
F2 -80-2-2 14 $37673001 |a -1-1-2 58 F2 -90 16
$37647001 Ja -1-2-1-2 | 60 ¢ -1 64 $37717001 |b -2-1-2 62
< -1-7 64 R2 -2 38 F2 -101 16
F2 -81-2-2 14 $37674001 |a -1-1-2 58 $37718000 ja -1-2-5 60
$37648001 |a -1-1-1-1 58 ¢ -1 64 F2 -93 16
¢ -1-6 64 R2 -2 38 $37720001 |b -2-10-11 | 62
F2 -80-2-2 14 $37675001 |a -1-1-2 58 L2 -38 38
$37649001 |a -1-2-1-2 | 60 ¢ -1 64 $37721001 |b -2-10-4 62
¢ -17 64 R2 -2 38 L2 -101 38
F2 -81-2-2 14 $37676001 ja -1-1-2 58 $37723001 |b -2-10-9 62
$37650001 |a -1-1-1-1 58 ¢ -1 64 L2 -36 38
¢ -1-6 64 R2 -2 38 $37724001 |b -2-10-6 62
F2 -80-2-2 14 $37679001 |F1 -81-4 12 L2 -103 38
$37652001 |a -1-1-16 58 $37680001 | F1 -80-4 12 $37725001 |b -2-10-7 62
R2 -16 38 $37683101 [ F1 -81-2 12 L2 -104 38
537653001 Ja -1-1-17 58 537684101 | F1 - 80-2 12 $37726001 |b_ -2-10-1 62
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$37726001 |L2 -31 38 $37870000 [F2 - 104 16 014060632 [H - 14 22
$37727001 |a - 1-1-1 58 $37871000 [a - 1-3 60 H -16 22
$37727201 [F2 -80-2 14 ¢ -1-10 64 H -19 22
$37728001 |a - 1-2-1 60 $37872000 [a - 1-3 60 Joo-12 24
$37728201 |F2 -81-2 14 ¢ -1-10 64 ) -4 24
$37729001 |a -1-1-1-1 | 58 $37873000 [a -1-3 60 M -1-4 30
F2 -80-2-1 | 14 ¢ -1-10 64 M -14 30
$37730001 |a -1-2-1-1 | 60 537874101 [Q -1 34 N -10 30
F2 -81-2-1 | 14 $38335000 |F1 -81-19 | 12 S -16 40
$37731001 |a - 1-2-1 60 $38572001 [a -1 58 014060832 |L1 -27 26
$37731201 |F2 -81-2 14 $38573001 [a -1 58 014300532 |B  -47 4
$37732001 |a - 1-2-1 60 538574001 [a -1 58 014300832 L1 -94 28
537732201 |F2 -81-2 14 538575001 [a -1 58 014400432 |S -6 40
$37733001 |a - 1-1-1 58 538576101 fa - 1-1 58 014400532 |a - 1-1-1-15| 58
537733201 |F2 -80-2 14 538577101 |a -1-2 60 a -1-2-1-15| 60
537735001 |a - 1-2-1 60 $38578101 |a - 1-1 58 F1 -45 10
$37735201 |F2 -81-2 14 538579101 |a - 1-2 60 F1 -80-15 | 12
$37737001 |U -50 42 538580101 |a - 1-1 58 F1 -81-15 | 12
b -2-1113 | 62 538581101 fa - 1-2 60 F2 -80-2-15 | 14
$37738000 |U -53 42 538582101 |a - 1-1 58 F2 -81-2-15 | 14
b -2-1-16 | 62 $38583101 [a - 1-2 60 014760622 |G - 10 18
$37739000 |U -54 42 538584001 |b -2 62 G -50 18
b -2-1-17 | 62 538585001 |b - 2-1 62 G -68 18
537744001 |b  -2-1-1 62 538586001 |¢ -1 64 014770622 |G -54 18
F2 -99 16 538587001 |¢ -1 64 G -62 18
$37745001 [Q -63 34 538588001 [¢ -1 64 016061031 [H -3 22
b -2-1-8 62 538589001 [¢ -1 64 017401415 | F1 -63 10
$37749001 |Q -64 34 $38887001 |L1 -89-1 28 018061022 |G -77 18
b -2-19 62 $38888001 [L1 -89-2 28 018061236 |A - 60 2
$37750001 |Q -68 34 $39108001 |b  -2-10 62 018061622 |[E -2 8
b -2-3 62 $39109001 |b -2-9 62 G -43 18
$37752001 |b  -2-7 62 $39909001 W -2 48 G -88 20
L2 -89 38 $39910001 |W -2-4 48 018062022 |D - 11 6
$37753001 |a -1-2-10 | 60 $39911001 |W -2-5 48 018062522 |H -27 22
F2 -98 16 $39912001 |W -2-6 48 018081636 |J -2 24
$37754001 |a -1-1-1-4 | 58 $39913001 |W -2-1 48 018082036 A -82 2
¢ -1-8 64 $39914001 |W -2-2 48 018084032 [z -23 56
F2 -80-2-4 | 14 $39915000 |W -2-3 48 018260832 |R1 -1-26 36
$37755001 |a -1-2-1-4 | 60 004300513 |A  -79 2 018300532 [L1 -96 28
¢ -19 64 004401003 |a -1-1-25 | 58 018301236 |B - 16 4
F2 -81-24 | 14 R1 -1-35 36 D -23 6
$37756001 |a - 1-1-1 58 R2 -25 38 018301632 |[B  -23-1 4
$37756201 |F2 -80-2 14 008300604 |A - 62-1 2 D -24-2 6
$37757001 |a - 1-1-1 58 012060636 |B - 38-1 4 L1 -7-1 26
F2 -80-2 14 012400636 |Q -33 34 018400832 |A -35 2
537758001 |a -1-1-1-2 | 58 012500536 |G -86 20 B -64 4
¢ -1-8 64 014060622 |B - 65-2 4 E -14 8
F2 -80-2-4 | 14 014060632 |A -56 2 E -24 8
$37759001 |a -1-2-1-4 | 60 A -58 2 H -53 22
¢ -19 64 A -68 2 R1 -1-2 36
F2 -81-24 | 14 B -3 4 018401022 |S - 15 40
537820001 |a -1-1-14-1| 58 B -9 4 R1 -1-9 36
R2 -14 38 B -1 4 R2 -22 38
537858000 |a -1-1-23 | 58 B -37 4 018401032 |a - 1-2-6 60
R2 -23 38 c -13 6 F2 -94 16
$37863000 |U -55 42 D -13 6 018401236 |Q -2 34
b -2-1-18 | 62 E -1-6 8 018401636 |E - 18 8
$37864000 |U -56 42 E -36 8 G -24 18
b -2-1-19 | 62 G -17 18 018402032 |B  -21 4
$37866-00 |U -50-3 42 G -90 20 018501036 [B -33 4
$37866000 |b -2-1-13-3| 62 G -97 20 018501222 |A -42 2
537869000 |a -1-3 60 H -9 22 H -26 22
c__-1-10 64 H -12 22 018501236 |a  -1-1-1-13] 58
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018501236 |a -1-2-1-13| 60 025040232 |V -34 46 048150142 |C - 11 6
F1 -80-13 12 b -2-1-11 62 K -2 24
F1 -81-13 12 F1 -7 10 048160242 |G -66 18
F2 -80-2-13 | 14 025040234 |V -4 46 048260242 |E -11-3 8
F2 -81-2-13 | 14 025050232 |E -1-4 8 E -23-3 8
018501422 |E -1-3 8 G -8 18 048280242 |G -93 20
G -52 18 G -48 18 J -13 24
018501622 |G -46 18 K -17 24 K -12-4 24
H -25-3 22 025060332 |A -20 2 048320242 |J -7 24
018501631 |G -6 18 025080132 |A -83 2 048350242 |C  -17 6
G -13 18 025080232 |Z -25 56 060020416 |a- 1-1-1-1-2 58
G -83 20 025350236 |L1 -82 28 a-1-2-1-1-2 60
018502022 |G ~-100 20 L2 -82 38 F1 -80-1-2 12
018502036 | K -16 24 025680132 | L1 -77 28 F1 -81-1-2 12
018503036 |U -42-3-2 44 L2 -77 38 F2 -80-2-1- 14
U -42-3-2 44 028030242 |M -9 30 F2 -81-2-1- 14
018680822 |G -82 18 028030243 |V -10 46 060300416 | L1 -39 26
021020106 |R1 -1-30-6 36 vV -14-4 46 L1 -60 26
021060102 |A -22 2 028040242 |H -56 s 060300616 |A -73 2
D -9 6 F1 -19 10 W -2-11 48
021060306 |Q -31 34 F1 -71 10 060350616 ja -1-1-1-17| 58
021080306 |D -3 6 028050242 |A -43 2 a -1-2-1-17| 60
021300205 |A -74 2 028050243 |U -42-3-3 44 b -2-10-12 | 62
021300206 |A -62-2 2 U -42-3-3 44 L2 -39 38
021300302 |S - 11 40 028050246 |Z -4-7-2 56 060400516 | L1 -30 26
a -1-1-1-7 | 58 028060242 |G -78 18 060400816 |W -2-13 48
a -1-2-1-7 | 60 028080242 |J -4 24 060630312 |R1 -1-39 36
b -2-10- 62 Z -24 56 061300416 |R1 -1-24 36
F1 -80-7 12 031312006 |W -1-6 48 062020416 | R1 -1-30-5 36
F1 -81-7 12 031452206 |Z -4-11-4 56 062020805 |T -5 40
F2 -80-2-7 14 031553202 |U -42-2 44 062260406 |R1 -1-15 36
F2 -81-2-7 14 u -424 44 062260612 {a -1-1-20 58
L1 -33 26 032422003 |U -35 42 R1 -1-7 36
021350106 [N -6 30 034311302 |W -1-3 48 R2 -20 38
s -9 40 047502242 |A -30 2 062300416 |G -28 18
R1 -1-14 36 A -51 2 G -99 20
021400106 |Q -46-8 34 048030342 |U -4 42 H -25-5 22
021400202 |A -71 2 u -13 42 P -12 32
s -13 40 Uu -52 42 P -17 32
w -29 48 b -2-1-15 62 P -44 32
a -11-7 58 F1 -15 10 a -1-1-18 58
a -1-113 58 F1 -43 10 R1 -1-41 36
b -2-14 62 L1 -78 28 R2 -18 38
F1 -64 10 L2 -78 38 062300512 |A -64 2
F2 -103 16 048050142 ja -1-1-1-11] 58 A -77 2
L1 -57 26 a -1-2-1-11] 60 B -68 4
R1 -1-40 36 a -1-24 60 R1 -1-29 36
R2 -7 38 F1 -80-11 12 062300612 JL1 -13 26
R2 -13 38 F1 -81-11 12 L1 -44 26
021500106 |Z -4-4-2 56 F2 -80-2-11 | 14 062300616 |A -80 2
Z -4-7-3 56 F2 -81-2-11 14 B -31 4
Z -4-11-3 56 F2 -92 16 062300806 |V -14-3 46
021500303 |B  -35-2 4 048050342 |S -4 40 062301016 |b -2-10-2 62
021630102 |b -2-10-8 62 F1 -1-4 10 F1 -11 10
L2 -105 38 F1 -24 10 L1 -32 26
021660102 ja -1-2-9 60 048060342 |G -57 18 062301606 |V -8 46
F2 -97 16 G -65 18 062350516 | L1 -83 28
025030232 |A -62-3 2 048080142 |A -45 2 L2 -83 38
025040232 |G -25 18 A -48 2 062350616 |P -4 32
N -4 30 048100142 J|E -11-5 8 P -37 32
Q -66 34 E -23-5 8 Q -7 34
T -13 40 048120142 |J -1-5 24 Q -27 34
V_-32 46 K _-12-5 24 Q_-45 34
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062350616 |U -41 42 062501202 L1 -18 26 148407001 | L2 -102 38

062351615 |L1 -3 26 062501406 |Z -4-4-1 56 148727001 |D -19 6

062400612 |Q -37 34 072620180 |[E -16 8 148782001 |G - 101 20
Q -39 34 072620260 |C -2 6 149796001 |Z -6 56

062400616 |P -6 32 076000800 |E -11-2 8 150607009 A -75 2
P -8 32 E -23-2 8 150644009 |Q -32 34
P -10 32 076001800 |G -92 20 150756009 |A -92 2
a -1-1-15 58 ] -14 24 151998000 |C -20 6
R2 -15 38 K -12-3 24 152889001 |Q -44 34

062400812 |A -12 2 076001850 |E -33 8 152904001 | R1 -1-36 36
A -24 2 076002450 |C -10 6 152948001 |P -35 32
A -27 2 076002800 |J -6 24 152969001 U -40 42
H -40 22 076003850 | K -1 24 153098000 {A -93-2 2
H -48 22 L1 -93 28 153219001 {R1 -1-18 36
H -55 22 076202850 |K -5 24 153274001 |U -42-3-1-5] 44
N -3 30 100257010 |A -93-3 2 U -42-3-1-5| 44
Q -29 34 101572101 |z -9 56 153596001 |D -26 6
Q -47 34 102630001 JF1 -1-2 10 153675001 |B -27 4
Q -49 34 F1 -2-2 10 153787001 ja -1-1-26 58
Q -51 34 102843004 |C -23 6 ¢ -15 64
Q -53 34 104336003 |R1 -1-37 36 R2 -28 38
Q -56 34 105288001 |b -2-10-10 | 62 154465001 |A -52 2
Q -58 34 L1 -37 26 154562001 |Q -42 34
Q -69 34 106129002 A -93-4 2 Q -61 34
uUu -6 42 107017002 |A -39 2 b -2-1-6 62
v -3 46 A -88 2 L1 -68 28
vV -15 46 109763002 |F1 -1-3 10 154702101 |2 -20 56
v -18 46 F1 -2-3 10 155510001 |Q -43 34
vV -22 46 113006001 P -14 32 Q -62 34
vV -30 46 113431002 | T -7 40 b -2-1-7 62
vV o -31 46 114483002 |Z -18 56 L1 -69 28
vV -33 46 114486002 |A -53 2 155559001 {D -7 6
b -2-2 62 115947001 |A -19 2 158437009 |A -90 2
b -24 62 116920001 | C - 21 6 158581000 U -34 42
b -2-6 62 ;] -1 24 158827009 |A -14 2
F1 -8 10 117150001 |P -36 32 159150009 |W -1-4 48
F1 -17 10 117466000 | Z -19 56 Z -26 56
F1 -65 10 117936009 |A -89 2 159220101 |Q -10 34
F2 -100 16 118837001 |z -8 56 159221001 |Q -20 34
L1 -85 28 140342001 }Zz -21 56 159458009 |A -18 2

062400816 U -37 42 140553102 |B -18 4 159805001 |Q -18 34

062401016 | T -12 40 140682001 |U -42-3-1-4| 44 226391001 |T -3-1 40
a -1-1-1-9 58 U -42-3-1-4] 44 237941001 |T -3 40
a -1-2-1-9 60 141276001 |C -22 6 340400001 jU -39 42
F1 -80-9 12 141542001 ja -1-1-10 58 530138001 |G -56 18
F1 -81-9 12 R1 -1-20 36 G -64 18
F2 -80-2-9 14 R2 -10 38 542515001 | R1 -1-31 36
F2 -81-2-9 14 142627001 |E -34 8 552907000 |V -29 46

062401212 |Q -67 34 142642001 |H -46 22
b -2-1-12 62 143196001 |P -39 32

062401416 | L1 -63 26 P -40 32

062401616 |T -14 40 P -45 32

062403515 |U -42-3-5 44 143485001 |V -41 46
U -42-3-5 44 144103009 |Q -19 34

062500804 |A -6 2 144504001 |Q -41 34

062500812 |A -54 2 Q -60 34

062501006 | T -8 40 b -2-1-5 62
Z -411-2 56 L1 -70 28

062501202 |A -4 2 145446001 |Q - 11 34
A -10 2 146124001 |W -2-10 48
F1 -38 10 147236001 |Q -65 34
F1 -40 10 b -2-1-10 62
L1 -11 26 | 148407001 | b -2-10-5 62
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BE S NI/ Warning labels/Warnschilder /
Etiquettes d'avertissement,/Etiquetas de advertencia

Mark, grounding

&%/ Name of parts Size(mm) Code
Apwersiey BRSN)L - ] 40 X 64 S$38353-001
ST
ANDANGER AGEFAHR A DANGER APELIGRO L b
= R aeel, elec shoek 35X 118 | $38352-001
el e T 4 lang.
LEN
NHATIINET S,
VAN BRAFTEE T XV - ] 40%64 | $38350-001
|
S o Label '
rowgrs abel, operation
A b Eng. 40 X 64 $38349-001
R
A T=16
A Mark, injury =yt $36924-001
be [ —
RENIw—7
A Mark, arrow 10X30 | $37058-001
T A=
b 12 $37060-001

118-980



=T3P
PARTS BOOK
TEILEKATALOG
LIVRE DES PIECES
LIBRO DE REFERENCIA DE PIEZAS

JISY-TEH=t
BROTHER INDUSTRIES,LTD.
T467 B ETREXARE1TE1R1S TEL(052)824-2392

Printed in Japan / Gedruckt in Japan / Imprime au Japon / Impreso en Japon

118-980
S96980-101
1996.03



